OPERATOR MANUAL
nEgE’ma" & PARTS CATALOG

rofaryy cuwtder
1030/183®

DEGELMAN INDUSTRIES LTD. 143263 vi1.2
BOX 830-272 INDUSTRIAL DRIVE,

REGINA, SK, CANADA, S4P 3B1
e aetas Sias A0 5 45 i efgeiman

1.800.667.3545 DEGELMAN.COM






rolaryy cwuwtder
1D20[1S3D

QUICK GUIDE INDEX

Table of Contents -
Introduction 1
Safety 3
How To Set Your Tractor 8
How To Hook-Up Your Cutter 9
Cutter Preparation 12
How To Set Your Cutter 13
How To Operate Your Cutter 17
Transporting 19
Troubleshooting 2]
Maintenance & Service 25
How To Store Your Cutter 32
Attachments / Accessories 33
Parts 40
Warranty 85

DEGELMAN INDUSTRIES LTD.

BOX 830-272 INDUSTRIAL DRIVE,
REGINA, SK, CANADA, S4P 3Bl
FAX 306.543.2140 PH 306.543.4447

1.800.667.3545 DEGELMAN.COM

A\ IMPORTANT:

[

READ MANUAL






Table of Contents

1. Introduction and Specifications.............. 01-02
2. Safety
- Important Safety Information .................. 03
- General Safety............coooveveeiieii 04
- Safety Decals ..........ccooveveieveeieiein 05
- Decal Placement.............cccccveuvevennennannn, 06

3. How To Set Your Tractor

- Tractor Requirements.............cccccevvenneene 08
- Correct PTO Speed.........ccccoveviiiiinnnnn, 08
- Positioning Tractor Drawbar ................... 08
- Correct Drawbar Length.............cco......... 08
- 3 Point Quick Coupler Hitch Removal......08
- Wheel Tread Width Settings ................... 08
4. How to Hook-Up Your Cutter
- Attaching Cutter to Tractor Drawbar........ 09
- Installing Safety Chain ..........cccccevenenn. 10
- Attaching Driveline to PTO ..................... 10
- Attaching Hydraulics............c.ccoovevnine, 10
- Connecting Lights (optional).................... 10
- Detaching Cutter from Tractor ................. 10
5. Cutter Preparation
- Preparation Checklist.............c.ccccooeene. 12
- Cutting Banding Strap..........ccccoeueiennen. 12
- Removing Transport Locks &
Lowering Wings.......cccoeveueeevieieniieennen. 12
- Setting Hydraulic Flow Speed.................. 12
6. How to Set Your Cutter
- Important Setting Information................. 13
- Phasing Cylinders ...........ccccoccovviiennnnn. 13
- Engaging Driveline Clutch ...................... 13
- Levelling Front to Back............cccevnenenen. 14
- Levelling Side to Side...........cccoevevvnennnn. 15
- Why Blade Rotation is Important............. 16
- Setting Cutting Depth ...........coccovvevnnnannn. 16
- Wheel Tread Width Settings ................... 16
7. How to Operate Your Cutter
- Safe Operating Procedures .................... 17
- Raising Wings........ooooveniiiniiiieeee. 18
- Wing Flotation ............cccoooviviiiiiienann, 18
- Cutting Anglles..........cooveiviiiiiiiiene, 18
- Blade Rotation..........cccceevieiiiiieiine, 18
- Making TUMRS ..., 18
8. Transporting
- Safe Transport Procedures....................... 19
- Preparing Cutter for Transport................. 20
- Restricted Transport Width...................... 20

9. Troubleshooting
- General Operation................ccccoeveuennn. 21

10. Troubleshooting - Components

- Operation..........cceevceieniieeeee e 22
“Blades ..o 23
- Gear BoXes......uuuueeeeiiieeeeeeeeeeeeeeeee 23
- Driveline Clutches .......oooovvvvieeiie. 24
- Drivelines ......oooveoeeeeeeeeee, 24
11. Maintenance & Service

- Safe Maintenance Procedures................. 25

A HOUP. ... 26

8 Hour (Daily) .....c.covvereiiiieiien 26

20Hour.........ccci 27
= BOHOUR. ... 27
= TOO HOUF . 27
-Annually ..o 28
“Blades ..o 29
- Blade Hardware..........ccovvevveeeieee. 29
- Blade Carriers (or optional Skid Pans).....29
- Torque Specifications............c..cococveunn... 30
- Torque Limiter Disassembly..................... 31
- Torque Limiter Assembly ......................... 31

12. How to Store Your Cutter

- Preparing for Storage ............cccceena... 32
- Removing from Storage ...........cccocu...... 32

13. Attachments / Accessories
- Aircraft Tires, Brush Blade, Shredder Kit
Light Kit, Tow Hitch, Clevis Hitch, &

To0lbOX. ... 33
- Winch Kit (Operating Instructions)........... 34
T4 Parts.......cooooiiiiiiiiie 40
- General Assembly................cccooveiinin. 40
- Center Frame.........cococeveviiinne. 41-42
- Right & Left Wing Frame........................ 43
- Counterweight Assembly (1030)............. 44
- Hitch Assembly...........c.ccoooeviiiiin 45
- Center Shield and Hydraulic Clamps.......46
- Rockshaft Assembly...............ccooevevnnnn. 47
- Wheel Strut Assembly.................c.c........ 48
- Wheels, Hubs, & Spindles...................... 49
- Blades, Pan, & Hardware..........ccccue....... 50
- Hydraulic Schematics........................ 51-52
- Hydraulic Cylinders..............coc........ 53- 54
- Drivelines..........ccooeveivveieiiiiienn, 55-63
Torque Limiter...........cocoeviveniieennes. 66-67
Gearboxes..........ooveeiiieeiiieiiiinen, 68-82
- Optional Lighting Kit..............co........ 83-84
- Optional Winch Kit..........cccoovvveiennnne. 85
- Optional Toolbox or Tow Hitch................ 86
15. Warranty...........cccooooiiiiiiiieeee 87




Introduction

Welcome

Proof of Ownership

Degelman is proud to welcome you to our rapidly
increasing family of high quality and dependable
product owners. This product was designed an
built specifically for you, the customer. Through our
research and with your input and feedback, we
present fo you our 1030 & 1530 Rotary Cutter.

Designed with durability, safety, and performance in
mind, this rotary cutter is ready for years of quality
service. In order to help you keep your rotary cutter
in top operating condition we have provided you
with this manual.

Abouvut This Manual

This manual has been designed to help you with
three extremely important issues: Operation, Safety,
and Maintenance. It is strongly recommended that
you read through the entire manual and review it
annually for:

* your own personal safety.

¢ the safety of others.

® helpful and effective operation
techniques.

* maintenance procedures.
® preventative maintenance.

Your authorized Degelman dealer can be
contacted for ordering any replacement parts,
decals, or manuals. Since many of our parts are
specially designed specifically for this Rotary Cutter
we strongly recommend you always replace them
with genuine Degelman parts only.

This manual and its contents were current at the time
of its first printing. To increase product performance
and operation, some part modifications and changes
may occur that are not reflected in this manual.

Note: The description “Right”or’Left” as used in this
manual is determined by the direction the tractor
will travel while in use (unless otherwise stated).

Serial Number Plate

Your serial number is found on the serial number
plate attached to the cutter on the front left side of
the cutter near the driveline shield (shown in the
photo above).

It is important to record the serial and model
number of your cutter for proof of ownership and
for any required service or maintenance assistance.

Serial Number
Owner
Model

PTO Speed: [1540rem [ 1000 rem
Gearboxes: [1OMNI [ Bondioli & Pavesi
Drivelines: [ Weasler [ Bondioli & Pavesi

The 1030 Rotary Cutter Model consists of a center
assembly and one wing section. The over all cutting
width is 10 feet 2 inches.

The 1530 Rotary Cutter Model consists of one
center assembly and two wing sections. The overall
cutting width is 15 feet.

Wing angle and machine cutting height are
independantly controlled with hydraulic cylinders.
The cutter maintains a level cut at all cutting heights
with our self-leveling system and unique double
acting suspension.

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Specifications and Options

ROTARY CUTTER RC1530 & RC1030

1030 model specs. shown in ( J's.

Field Position: Chain Shield:
Cutting Height 1710 17" Standard Double Row - 5/16” GR 30 T
Cutting Width 180" (122”) Optional Cable through Chain - 1/4” Cable ——

Overall Width 188" (135") Deck Rings: 1/2" x 3" Standard
Overall Length 191 Side Skirt Thickness: Laminated up to 7/16" thick

Transport Position: Minimum Tractor PTO Power: 65 hp
Overall Height 86" Recommended Tractor PTO Power: 85 hp
Overall Width (no wheels) 90" (87") Wing Lift Hydraulics: (Routing for combined circuit included)

Overall Width (with wheels) 120" (102”) Standard Single acting individual circuits
Overall Length 180" Hitch: Self-leveling ?

Ground Clearance: 16" Standard 1-1/4" Precision Clamping System Lt%ﬂa

Weight: Standard 5985 Ibs (6100 Ibs) Optional % 1-1/8" Clevis Hitch E 2

Hitch Weight: Suspension: > y
Field Position 2100 lbs (2125 Ibs) . Center: ] Walking Axle and Rubber Spring
Transport Position 1950 lbs (1975 Ibs) Wings: Standard, Single Wheel and Rubber Spring

Wing Flex: 24° down, 85° up i Optional Walking Axle and Rubber Spring

Deck Thickness - Double Frame Construction: — Wheels/Tires:

Top Deck 3/16" ‘ ' ’_1 - Standard 5 Bolt 20x5.5 Laminated 0
Bottom Deck (High Impact Resistant Steel) 3/16” Optional 5 Bolt 22x6.6 Aircraft (foam filled)
Skid Shoes: Optional 5 Bolt 22x6.6 Aircraft (air filled)
Wing 3/8" x 3" AR400 Q\ Optional Accessories:
Center Section 3/8” x 5-1/2" AR400 1.,1_--,1» Light Kit, Toolbox, Wing Guide Wheel, Winch Kit, Tow Kit
BONDILI & PAVESI MODELS OMNI GEAR & WEASLER MODELS
Gearcase Power Rating: Gearcase Power Rating:
Transfer Gearcase: Center and Wing Gearcase: g3 Transfer Gearcase: Center and Wing Gearcase:
200 hp - continuous [%’ 175 hp - continuous . 200 hp - continuous g 175 hp - continuous
240 hp - peak &)jﬂ 190 hp - peak 250 hp - peak 200 hp - peak
Drivelines: Drivelines:
540 RPM Machine Gearcases 540 RPM Machine Gearcases
Tractor fo Transfer CAT 6 with 80° CV Tractor fo Transfer CAT 6 with 80° CV
Transfer to Center/Wing CAT 4 Transfer to Center/Wing CAT 5
1000 RPM Machine Gearcases H 1000 RPM Machine Gearcases . :’
Tractor fo Transfer CAT 4 with 80° CV ’ Tractor fo Transfer CAT 5 with 80° CV
Transfer to Center/Wing CAT 4 Transfer to Center/Wing CAT 5

Driveline Protection: Preset Friction Torque Limiters Driveline Protection: Preset Friction Torque Limiters

Blade Tip Speed: 540 PTO 1000 PTO Blade Tip Speed: 540 PTO 1000 PTO
Center 15,500 ft/minute 16,750 ft/minute Center 17,030 ft/minute 16,750 ft/minute
Wing 15,700 ft/minute 15,950 ft/minute =4 Wing 17,030 ft/minute 15,950 ft/minute

Brush Cutting Capacity: 3-1/2"

ﬂ Brush Cutting Capacity: 4” N

Blade Holder: —
Standard 3/4" Blade Carrier A Blade Holder: -
Optional 1/4" Reinforced Skid Pan Standard ~ 3/4” Blade Carrier
Blades: Milled, 6-1/4" Overlap Blades: Milled, 7-1/2” Overlap N

Standard  1/2" x 5"
Optional 1/2" x 4"

Standard  1/2" x 5"
Optional 1/2" x 4"

143263 - Rotary Cutter 1030/1530  (04-April-2008) -2-



Safety

Why is SAFETY important to YOU?

3 BIG Reasons:

¢ Accidents Can Disable and Kill
e Accidents Are Costly
¢ Accidents Can Be Avoided

Safety Alert Symbol

The Safety Alert Symbol identifies important safety
messages applied to the Rotary Cutter mower and in
this manual. When you see this symbol, be alert to
the possibility of injury or death. Follow the

instructions provided on the safety messages. The Safety Alert Symbol means:
ATTENTION!
BECOME ALERT!
YOUR SAFETY IS INVOLVED!

Signal Words

Note the use of the Signal Words: DANGER, WARNING, and CAUTION with the safety messages.
The appropriate Signal Word has been selected using the following guidelines:

DANGER: Indicates an imminently hazardous situation
A DA N G E R that, if not avoided, WILL result in death or serious injury

if proper precautions are not taken.

WARNING: Indicates a potentially hazardous

A WA R N I N G situation that, if not avoided, COULD result in death or

serious injury if proper precautions are not taken.

CAUTION: Indicates a potentially hazardous situation

that, if not avoided, MAY result in minor or moderate
A U T I N injury if proper practices are not taken, or, serves as a

reminder to follow appropriate safety practices.

143263 - Rotary Cutter 1030/1530  (04-April-2008) _3_



Safety

General Safety

A Peligro: Si no lee Ingles, pida ayuda a alguien
que si lo lea para que le traduzca las medidas de
serguridad.

A Danger: Si vous ne compreniez pas I'anglais,
demanderiez & quelqu’un qui comprend I'anglais
pour traduire tous les messages de sécurité qui se
trouve dans ce manuel.

Read Operators
Manual

Lisez le manuel
d'utilisateur

Leer el Manual
del Operador

[EE e

A Danger: Do not operate the tractor or rotary
cutter until you have fully read and completely
understand this operators manual, your tractor’s
operators manual, and all the safety messages
found within these manuals, on the products, or
other included materials.

Prepare for Emergencies

* Be prepared if a fire starts.

* Keep a first aid kit and fire
extinguisher handy.

* Keep emergency numbers for doctor, hospital,

ambulance, and fire department near your phone.

Doctor

Ambulance

Hospital

Fire Department

Wear Protective Equipment

* Wear proper safety equipment
such as safety glasses and shoes,
hearing protection, hard hats, or
any other appropriate items to
prevent injury.

* Wear close fitting clothing to
help prevent accidental
entanglement.

Note: Always stop tractor engine and
wait for all moving parts to stop before
approaching equipment.

® Loss of hearing or hearing impairment may result
from prolonged exposure to loud noise. Wear
suitable hearing protective devices such as earmuffs
or earplugs to protect your hearing.

* Safely operating this equipment requires the full
attention of the operator. Do not wear radio or
music headphones, or talk on your phone while
operating this machine. Never operate while
under the influence of alcohol or drugs or allow
anyone under the influence to operate the tractor
or rotary cutter.

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Safety

Read and Understand all Safety Decals BEFORE Operating

Safety Decals

Decal Part # - 143125

A Important:

® Understanding and following the information
found on these safety decals can save your life
and extend the life expectency of your cutter.

® Keep safety signs and decals clean and
legible at all times.

® |f saftey signs or decals are missing
or illedgible they must be replaced.

® |f repair work causes any decals to be
damaged or removed they must be replaced.

® Safety decals for replacement are availble
by request. Call toll free: 1.800.667.3545

Decal Part # - 143124
A\ DANGER

THROWN OBJECTS
Can causs serious infury
or death.

A\ DANGER 4 PELIGRO

LES OBJETS EJECTES | OBJETOS ARRQJADOS
Pourralent causer des Pusden causar horidas
blessures graves ou la mort. araves o la merte,

. ke

Ay oystangers aed |+ o =
Sormurker 1 minsmum of appracher  rabajackorss 3 un
300 ft (100m) arw Fiaceaee e rcina de 1 miniem. ie 320 e (140 mevv]
« Kuap ull chain gu«.-l. wnd (M0gledal. o disinei.
b [ pkes AN I + Gardea s chrines ol len * Mo o by e co

ond rapair, Eoueliers 3ur pAICE ol & o dtat. ke y Eauson da rakecion

S kugar 7 on e amiaciy
. = Eliminez los debris du oo
Clear mowirg ara of debris. i + Limpior o1 mes 3 segar O Sesechon.

A\ DANGER 4\ PELIGRO
ROTATING DRIVELINE [ LEGONTAGT AVEG LA PRISE 0t | LINEA CONDUCTORA ROTANTE

CONTAET CAM EMISE DEATH = S LomiL EL CONTACTO FUEDE CALISAR

KEEP AWAY! TENEZ-VOU! I LA MU
DG RO DFERATE WITHEUT - AVANT DE DEMARRER MANTENGASE ALEJADO!
« All drivelise, tractor and equipment LE MOTEWR VERIFIEZ QUE O CPERAR SN -

shiakds in place. + L bzuckers e Tresieu, d eactear | + Toeds s v
g snspos«u S0l instaPs.
1 wtacra
gl " jous pare iom ataches s | « Law Araas e
hat fum fresly umma.n.mne n At aalrenm.

. o
saurmast Ateament er | essies Vhrermante en [n Enes.

A\ DANGER

FALLING WING LA CHUTE DES AILES

Can cause sertous njury Pourralt causer des blessures
or death. grauns ou ks mort.

= | - Aiways secune wing transport | « Toujours finez I sarrune sur
Iccks belore transporting, Taile sk e transparter,

r, o parking the cutter. | emiretenic ou staticaner
Juinr whin Iswering ar b Emucheuse.
wirsggh.

ALA CAYENDO
Puedt causas heridas
AFAVES o I3 mue

T shaguing eortadora.

« Tardz-unus |oin lormgus los
slos

. =
st sebilends 0 bagnda i ales

4\ DANGER 4\ DANGER /\ PELIGRO

ROTATING BLADES | LES LAMES EN ROTATION | CUCHILLOS ROTANTES

Can cause serious njury Pourraimet causer des. Pueden causar heridas

or death. Bilsuaures graves ou s mort, oroves o ln muerte.
* Tenez-vaut lin des. pidces

+ Stay cloas of rotating parts. + Mantengase siejade do ks

md P Inwment. paries rsum:“:'
* BI_HH ralala fes sividal . OE'I lames contiruent & toames
minutes after posar shat ofl. pendant phsiears minutes

* D not plece hareds o et apein |'arndt du mtour.

unciar of hites ettar. » M placas jamais 1s s o
105 pinds uss0LS cu dans

3 Fusc kit

= Los cuehllios pueden gimar por
warlos minutos despues que |a
inctrividad ha sido cortada

+ M porer mAncs o pi bajo

@ &n los cuehillas,

Decal Part # - 143171
A\ DANGER 4\ DANGER A\ PELIGRO

DAMAGED BLADES |LAMES ENDOMMAGEES | CUCHILLAS DANADAS
Can cause sorious injury Pourralent causer des Puoden cousar heridas
or death. Blessures graves ou ks mort. graves o la muerte.
« beapact Blusas dally fo chigs, » Inpusceicnie durlaminis s
Eracs, wear, and abnormal benda, ouehilns. por satadias, Inzodusms,
+ Fapiaca sincax with goessine cmagemin y curvalure mecroms.

it = Fontes e Las cucnidas eos guniinas
cuhine Dogeiman solamenie
"‘*'"‘““'9""“" Lans cuckillan no Galancancns san
& Cn e limigudisrima nar " ilroaa Riamaai 1 Suthies
1T dangemticses. Remplaces-hs o paves] on pares

Fapiace Hiades in pars.

RISOUE DE PELIGRO DE

ROLL OVER HAZARD RENVERSEMENT DESLIZAMIENTO
Can cause serlous INfury | pourrail causer des Blessures | Puede causar haridas gravas
ar death, graves ou la mart, & ln muerte.

. s taming, | - whesse on tournsst. | Bajar s velocidad al dosilar.

. h:krllul on slopes with » Soyaz prudent sur les pentes 7 r cul " Ay
wainge ra Inrﬁqnn s ailas sont lovbes. Pl et bt

» B nat cperste wih raived aripulaz jamiis 1s faucsause |+ Mo aperar con 1as alas

pov wings. Innqnn bk @ilas wont lovies elevadas.

PELIGRO DE SER
CRUSHING HAZARD | RISQUE D'ECRASEMENT APLASTADO

Can cause serious njury | Fourrait causer des biessares | Puede causar heridas groves
or death. graves ou kn mort. o la muerie

+ Engage transpori locks. « Employez les verrows de sireie - 'Enqmnarlm!nnmu
i e trmmapert
:‘“" “‘I:"":"”‘"""“I'I- » Bioques hagpar wani Fentretion. 5‘:.“,'57:.2“" o samater
g il e from ek
= Avant o essayer de lever ou baksser
e betor AMePg 1> | ppaet e et e | * Efactlods o o gt it
purge du symieme myirauique. | L e T B

de iransporte.

sysl
ralss ar lower img

LIQUIDO A ALTA PRESION

Puede perforar a piel causando

heridae graves o la muerts,

= Bajar ks presian del skitema ances
der repane o ausia

= Usie pralecebin adeeusda in

HIGH PRESSURE FLUID
Em nl-n:c skin causing
5 injury or death.

- F II slem
bty rapaifng o sajuAIG

» Wear praper hand and g

LIQUIDE & HAUTE PRESSION
Pourrail parces h peau, cawser
s biessuares graves om b mort.

ot mnunli stgaration ou
mite i gjat vz presalon
o syitme.

¥ o .
Usar Madend o Coriom 6 Wex de
o mana.

o Mearfrrar lestu o exrenrsarn
s b estacle.

e
" il eoliegaz vOR yoa o Vi Mg
addguatemant. USlises k bals o lo
ol

» Girohar b bes coerpsaanse an bos

ok Uss wood o cartibaard
insbead el han

= Keep all in
gond ragair.

Decal Part # - 142557 - Amber Relflector 2” x 9”
Decal Part # - 142556 - Red Relflector 2” x 9”

Decal Part # - 142280 - Red Relflector 2” x 6-1/4”

Decal Part # - 143146 Decal Part # - 143147

A\ CAUTION A\ CAUTION
PTO PTO

— A\ ATTENTION

®= SEULEMENT * SEULEMENT
* SOLAMENTE * SOLAMENTE

_EBIA CUIDADO E—

A\ ATTENTION

A\ cuiDADO

Decal Part # - 143148

SAFETY POUR Vi E INFORMACION
A INFORMATION A EC OTE DE SEGURIDAD

1. Masd arsd encharatesel Opsaratr's Marusl. g T— T e ——
Faviem aznmty ei— — Porscea: amua

2 Mamiaras mampre 1 g sumstadam
el

5 Khways ks bysinscdurs med co-morkers 8 2 i s i o et o woa
msinismarn af 100 1L {3000) awiy. ppeERer Fappaed - et

& Parlorm rouling Insseaians and soemot e (opisi) L e
Briselilint Mamiraecs. Keow 48 shiskds and | Elleciies e comiias og routise 4| rowaten 3L Electuar inipaceicna & nsim y maniincian
quands n placs. iprirseet

& Oparata criy wah Eacior squped sith BOPS |3 Pl 1 aveia e e iakenr s du satra b
andd nanselie. refncin MEPY | Allpcteer veire caisline

rOBUAITZS | lanEnag g6 [ealECoin a0 B
lugar

3. Opsrar sctsrmenis <en racior s pdn cn
puridsat.

5 Dafoes lerving sea: Sist Sraks, wiop angise 5 Aare ch b v sbbge bt [apared 4y ROPS  ciiiran i 5
rermaws kavy e went snlB a0 arsiag parts ‘o, caies i rokaur, sariag I chl o sileerier
Lol e sy e s ot ot

[
e skgeman Batn cree beedas s

B Koy inspact ine oven baiora Mo ing. [y —— o
Fermive ol loerign Sutrs. siminas di darain K Inmgeccianar riempre ol sras aries e sage
ey ———————— 7. Pl e germnna, aertnsi mucn sniast, Fnver (080 feEcnG HTate
Factar or auigmmeL ATATE 410 b ricter s e HRpARE T ———
B Sy comar of matatizg [ i Tamupn

B Mavee e fhm s blades 1o conisct i i s . s a1t Fsctnuing B Fermanscer aiefada de partes rotanses o mowbise.

ety

10 Inapact Hades daby oe chips cracks, weat
o ‘e, Unhalwaced oo are
anpacton, Ehpkaot daneged Diades h paird

Dugutrrar, ot rly
T1. B ot cxiras i e rateed poiion.

12 Purge il sir
abarepiing in raias e lnwee Shis arelaremt.
12, Larwer the enplermans and rabeve s
Sefam marsing an et sy, U o
o ol wood or " e o it niaee

10, i s LaTs ervisSernemant por whifieg

B
13 Bjar od inminuemantn § darmirale s pravkin smien
e ataer on of shstema o eliog, lsar un

cx i el pransar. P i tezirisge
tIalar mlmmuﬂllu.m mercaoe dé BelE o 2 Eanea, L T
A, Setusely Do up inplsent an S groene
Evfurn werrg banesth unt it ol o depms
1= T m..mm shoan ratbestars, SHY ans e oyt . I ,.,.,W [N
~ by ey i¥isies e ey e ¥y b o N i e :_-_le_' [
" mm-lwml-l oty et gmd 3R et o " || 15 Avaguraras qum tan carieeas da weuricae de
w {randporis s 108 COmpIreILe tie s gasche
b 10 Yt b et s sl e oot i on it da s
17, Engag at paring. T
® om-m it b fursirng, be ¢arehdl on 17 e o e {apzar sevpinpes oy i’ e gl i
or umase erran wilh g in ot b veeni e o
Faiaet paaticn i 164 B 18 v AN 2| b, s S04 T0 o1
i e s e e e

o B S0 o

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Safety

Decal Placement item Part# Quantity Description

1530 (1030)

1 143124 4 (2 Danger - Thrown Obijects

2 143126 3 (2) Danger - Rotating Driveline

3 143127 2 (2 Danger - Falling Wing

4 143129 4 (3 Danger - Rotating Blade

5 143171 1 (1) Danger - Damaged Blades

6 143125 1 (1) Warning - Rollover Hazard

7 143128 2 (2 Warning - Crushing Hazard

8 143130 1 (1) Warning - High Pressure Fluid Hazard

9 143146 1 (1) Caution - Use 540 RPM PTO Only
143147 1 (1) Caution - Use 1000 RPM PTO Only
143131 1 (1) Important - Before Transporting
143148 1 (1) Mower Safety Instructions
142008 2 )] Degelman Decal - 6” x 25-3/4"
143259 2 (0) 1530
143260 0 (2) 1030
143162 1 (1) Read Operators Manual
143172 1 (1) Patented - Rotary Cutter
142557 2 (1) Amber Reflector Decal - 2" x 9”
142556 2 (1) Red Reflector Decal - 2” x 9”
142280 2 (2) Red Reflector Decal - 2” x 6-1/4"
142010 1 (1) Degelman Decal - 2-3/4” x 12"
143261 3 (2) Decal, Gearbox Lube - RC145 (OMNI)
143264 1 (1) Decal, Slip Clutch
143265 3 (2) Decal, Torque Gearbox Hardware

143263 - Rotary Cutter 1030/1530  (04-April-2008) -6-



143263 - Rotary Cutter 1030/1530

(04-April-2008)



How To Set Your Tractor

Tractor Requirements

Correct Drawbar Length

We recommend a tractor with all of the following
requirements:

e A full cab or at least one with ROPS (Rollover
Protective System).

* A working seat belt.

* At least 65 PTO HP.

* A minimum static vertical load rating of drawbar

of 2100 Ibs or greater.

Correct PTO Speed

The rotary cutter is available in either a 540 rpm
PTO speed or a 1000 rpm PTO speed. Many
tractors are equipped with both 540 and 1000 rpm

PTO modes. Be sure that the PTO speed of the
tractor matches the rotary cutter’s gearbox speed.

A Caution: Under no circumstances should you try
to operate a 540 rpm PTO cutter with a 1000 rpm
PTO tractor, and likewise do not operate a 1000
rpm PTO cutter with a 540 rpm PTO tractor. Do
not use PTO adapters. PTO adaptors will cause
driveline failure and possible tractor damage, it
will also invalidate your warranty.

Positioning Tractor Drawbar

1. Remove drawbar side locking pins and move
drawbar info center position.

2. Install drawbar locking pins.

3. Remove clevis or hammer strap assembly, if
equipped.

The rotary cutter’s driveline is equipped with @
constant velocity joint enabling the cutter to operate
at difficult angles. For this reason we recommend
the drawbar length for all PTO modes to be set at
14 inches (typically specified for a 540 rpm PTO).
Do not use a distance shorter than 14 inches or

slider damage may result. -'

_14 inches _

—

This shorter distance will reduce the hitch
loading and stress on your drawbar.

(Please consult your tractor’s operator manual
for correct drawbar adjustment procedures.)

A Caution: To prevent damage fo the tractor
drawbar, avoid travelling at high speeds and
over rough terrain. Heavy drawn equipment such
as this cutter can place excessive strain on the
drawbar.

3 Point Quick Coupler Hitch Removal

A Caution: To prevent machine damage during
turns, the 3 point quick coupler hitch must be
removed and the draft link height be adjusted.

1. Remove quick
coupler hitch from
tractor.

2. To clear driveline
during turns, adjust
draft link to provide
highest lift possible.

Wheel Tread Width Settings

It is important to increase the tractor rear wheel
tread width to maintain tractor stability when
working on inclines or rough ground.

(Please consult your tractor’s operator manual
for correct adjustment procedures.)

A Caution: Rear tires may be damaged if hitch is
contacted during turns. Check for tire clearance at
hitch uprights when making tight turns.

143263 - Rotary Cutter 1030/1530  (04-April-2008)



How To Hook-Up Your Cutter

Attaching Cutter to Tractor Drawbar

CLEVIS HITCH HOOK-UP

1. Ensure the settings in the “How To Set Your Tractor”
section have been completed.

2. Pin cutter clevis into the
supported position for hook-up
using the clevis support pin.

S

3. Adjust cutter height with jack to
allow enough height for tractor
drawbar.

4. Remove hitch pin from tractor
drawbar or cutter hitch.

5. Clear the area of bystanders, back up tractor to
cutter, aligning tractor drawbar with cutter hitch.

6. Engage tractor parking brake and/or place
transmission in “Park”, shut off tractor engine,
and remove key.

7. Remove hitch clevis support pin and place into its
sforage position.

8. Install and secure drawbar pin.
Lower cutter onto drawbar.

9. Remove jack and place in
proper storage position.

Note: You may wish to adjust
jack mount angle prior to jack
removal and storage.

(refer to “Jack Mount Adjustment” diagram below).

. Install Safety Chain, refer to the “Installing Safety
Chain” section (pg.10).

JACK MOUNT ADJUSTMENT
Adjust Tighten

A Caution: Cutter must be fully

supported and secured on tractor

drawbar before adjustment.

D <=

by,

PRECISION HITCH HOOK-UP

I

1. Ensure the settings in the “How To Set Your Tractor
section have been completed.

2. Pin hitch into the supported
postition for hook-up using the
hitch support pin.

%

W

5. Clear the area of bystanders, back up tractor to
cutter, aligning tractor drawbar with cutter hitch.

3. Adjust cutter height with jack to
allow enough height for tractor
drawbar.

4. Remove hitch pin from tractor
drawbar and/or cutter hitch.

6. Engage tractor parking brake and/or place
transmission in “Park”, shut off tractor engine,
and remove key.

7. Remove cutter hitch support pin and place into its
storage position.

8. Lower cutter onto drawbar.
Install and secure hitch bolt.
(refer to “Precision Hitch
Installation” diagram below)

9. Remove jack and place in
proper storage position.

o

Note: You may wish to adjust jack mount angle
prior to jack removal and storage.

(refer to “Jack Mount Adjustment” diagram on left).

Install Safety Chain, refer to the “Installing Safety
Chain” section (pg.10).

10.

PRECISION HITCH INSTALLATION
BOLT ’

PLATED WASHER

DRAWBAR

TORQUE
. 600 Ib-ft
— (814 N°m)

HARDENED WASHER

NUT

143263 - Rotary Cutter 1030/1530  (04-April-2008)



How To Hook-Up Your Cutter

Installing Safety Chain Detaching Cutter From Tractor

Attach the safety
chain to the tractor
drawbar support or
other specified anchor
locations. (Refer to
your fractor’s operator
manual). Provide only
enough slack in chain
to permit turning.
Fasten chain back to itself with hook latch and
ensure chain is properly and securely attached.

1. Park cutter on a level, hard surface.

2. Raise cutter to full height. Wings may be in
either the raised or lowered position.

3. Engage tractor parking brake and/or place
transmission into “Park”.

4. Shut off tractor engine and remove key.

5. Make sure transport locks are engaged.
(refer to pg.19)

. Note: If wings are lowered only center transport
A Caution: Do not use safety chain by itself for lock can be engaged.
towing. Replace entire chain if any link or end 6. Block wheels fo prevent machine from

fitting is broken, stretched or otherwise deformed.

If replacing, use a chain with the strength rating rolling after detaching from tractor.

greater than the gross weight of the cutter. 7. Take cutter’s jack from storage position on cutter
and secure it onto the jack mount bracket located
Attaching Driveline to PTO on the cutter hitch.
Note: If parking tractor on soft ground,
A Danger: Shut off tractor engine before attaching place a board under the base of the jack to
PTO driveline. Entanglement in rotating driveline prevent it from sinking.
can cause serious injury or death. 8. Raise cutter using jack fo transfer the
1. Shut off tractor engine and remove key. weight from the tractor drawbar to the jack.
2. Check that the driveline telescopes easily and that 9. Lift tractor PTO shield.
the shield rofates freely. 10. Support driveline, pull back collar, and slide driveline

3. Lift tractor PTO shield. off tractor PTO shaft. Set driveline down onto the the

t block located on the cutter hitch.
4. Support driveline, pull back on collar, align splines SUpport block focdled on The cUfler e

by rotating cutter driveline, and push driveline onto 11. Lower tractor PTO shield back into place.
tractor PTO shaft until collar snaps into place. 12. Disconnect safety chain from tractor.
5. Pu§h gnd‘pu” yoke several times to ensure 13. Remove hitch pin or bolk.
driveline is locked. Do not pull collar, as this
will release the lock. 14. Start tractor engine and retract lift cylinder carefully

to place weight of cutter on transport lock.
6. Lower tractor PTO shield back into place. P 9 P

15. Relieve hydraulic pressure in the system according
All'uching Hydruulics to your tractor’s operator manual.

1. Clean off dust covers and ends of hoses. 16. Disconnect hydraulic hoses and light plug
(if equipped) from tractor receptacles.

2. Firmly push in appropriate hoses into tractor 17. Carefully drive tractor away.

receptacles according to user preference.

18. If cutter will not be used for awhile, perform

procedures as listed in the Cutter Storage section.
(refer to pg.33)

3. Secure hoses as to not inferfere with or
contact moving parts.

Connecting Lights (optional)

1. Connect cutter light plug into appropriate
tractor receptacle.

2. Ensure light cable does not interfere with
or contact moving parts.

143263 - Rotary Cutter 1030/1530  (04-April-2008) -10-



143263 - Rotary Cutter 1030/1530

(04-April-2008)

-11-



Cutter Preparation

Preparation Checklist

s
i, +

Read and understand the Rotary Cutter
Operator’s Manual and all safety decals.

Check that all safety locks, guards and
shields are in place and secure.

Lubricate all grease fittings and check
the fluid level in all gear cases.
(Refer to the “Maintenance” section - pg.27)

Check that all hardware is in place
and properly tightened.
(Refer to the “Maintenance” section - pg.26-30)

Inspect all tires and check that they are
in proper working condition.
(Refer to the “Maintenance” section - pg.27)

Inspect all blades and blade hardware for
wear or damage.
(Refer to the “Maintenance”section - pg.26)

Check that the cutter is properly levelled and
the cutting depth is set. (Refer to the “How to
Set Your Cutter” section - pg.14-16)

Make sure the driveline clutches are not seized
and have been properly adjusted. (Refer to the
“How to Set Your Cutter” section - pg.13)

A Caution: The driveline clutches will not operate
properly, and damage to the internal components
may occur if the procedures under “Engaging
Driveline Clutch (pg.13)” are not followed.

Cutting Banding Strap

A Danger: If the wings of ™
the rotary cutter are banded
fogefher, ensure wing transport
locks are in place and secured
and the area is clear of
bystanders before cutting banding strap. Serious
injury or death could result from a falling wing.

"\

A Important: Before proceeding, complete the
procedures under the sections “How to Set Your
Tractor”- pg.8, “How to Hook up Your Cutter”-
pg.9-10, and the cutter “Preparation Checklist”.

Removing Transport Locks &
Lowering Wings

Note: If the “Restricted Transport Width” procedure
was used, follow the reverse instructions described
in that section before proceeding.

1. Park cutter and tractor on level ground.

. Raise cutter center section by extending lift cylinder.
Retfract the wing cylinders to take pressure off
transport locks.

. Engage tractor parking brake and/or place
transmission into “Park”.

4. Shut off tractor engine and remove ignition key.
5. Disengage center and wing transport locks. Place

lock pins into proper storage locations.

A Caution: Falling wings can cause serious injury
or death. Stay clear of wings when raised with
transport locks disengaged.

6. Start tractor engine and move control lever(s) to
lower wing(s) without entering the float position.

7. When wings are fully lowered, move control lever(s)
into float position.

8. Retract lift cylinder to lower cutter to the ground.

9. Adjust cutter as required. Refer to the “How to Set
Your Cutter” section - pg.13-16.

Setting Hydraulic Flow Speed

A Important: Excessive operating speed may
result in machine damage. Be sure hydraulic
flow indicators are adjusted properly.

Note: Before adjusting hydraulic flow speed
ensure all transport locks are removed and
area is clear of all bystanders.

® Dual selective control valves are required.

* Set hydraulic flow control for center section until
cutter fully raises or lowers in two seconds.

e Set hydraulic flow control for wings to the
slowest possible speed.

Note: Refer to your tractor’s operator’s manual for
proper hydraulic flow control adjustment.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-12-



How To Set Your Cutter

A Important Setting Information

This Rotary Cutter is designed and built to handle

a wide variety of cutting conditions. You may wish
to adjust your cutter specifically to the conditions
you are dealing with. With this in mind, some
adjustments can be extremely sensitive and greatly
affect your cutting performance. In order to achieve
a proper cut, it is important to understand all the
following cutter adjustment procedures :

® Phasing Cylinders

e Engaging Driveline Clutch

e Levelling Front to Back

e Levelling Side to Side

e Setting Cutting Depth

o Wheel Tread Width Settings

Phasing Cylinders

In order to synchronize the raising and lowering
of the cutter, a hydraulic phasing system has been
implemented to provide uniform and level lifting.

In order to achieve this, a re-phasing groove has
been added to the internal cylinder walls. When the
cylinders are fully extended, this re-phasing groove
allows oil to slowly transfer over the piston’s main
seal to the next cylinder in the series.

During normal operation small amounts of oil
may leak past piston seals causing cylinders to
fall out of synchronization.

Note: In order to restore synchronization, fully
extend lift cylinders and hold the circuit open for
a short period of time.

Engaging Driveline Cluich

(Bondioli & Pavesi Models Only)
This mower is equipped with preset friction disc
torque limiters or “driveline clutches”. They are
located under the driveline shield at the front of the
mower and are attached to the splitter box.

These clutches are
provided with 4 socket
head screws that relieve
some of the pressure on
the linings to reduce the
chance of “sticking”.

A Important: These clutches are shipped in
the released position, and therefore will not
operate properly, and damage to the internal
components may occur unless the following
procedure is completed:

1. Turn off tractor, remove key, and wait for all moving
parts to stop. Check the drivelines and ensure the
manufacturer’s instructions along with a hex wrench
for clutch adjustments have been removed and
stored in the manual storage box.

Note: Do not attempt to operate drivelines with
these items attached.

2. With tractor at idle speed, engage PTO for 2-3
seconds to make the clutch slip. Do not allow the
clutch to slip for more than 2-3 seconds at a time
to prevent damage to the lining. If the clutch does
not slip, repeat the procedure 2 or 3 times.

(If the clutch does not slip affer 2 or 3 attempts,
stop the tractor, remove the key, and wait for all
moving parts to stop. Disassemble the clutch, clean
up all contact surfaces and replace any damaged
components - Refer to “Maintenance” section,
pg-31)

3. Turn off tractor, remove -
key, and wait for all moving a
parts fo stop. Using the =5
hex wrench provided, fully
loosen all 4 of the socket
head screws. They will not
unscrew completely out of the Outer
clutch. This will restore Clutch Band

pressure fo the linings for proper operation.

4. Grasp the smooth outer clutch band with your hand
and try to rotate it. It should rotate slightly.
(If it turns easily or not at all, it must be re-tightened.
Evenly tighten all eight bolts on the clutch until they
are fairly snug and the band is tight. This smooth
outer band acts as a stop so the clutch cannot be
over-tightened. Now back each nut off V4 of a turn.

Re-check band.)
5. The clutch is now ready for use.

Note: At the end of the season, or before any long
period of non-use, fully tighten the socket head
screws to relieve pressure on the linings. For best
performance, keep the clutch in a dry place to help
prevent sticking.

Engaging Driveline Cluich

(Weasler Models Only)
Refer to the “Run-In of the Friction Clutch” on pg. 32
of the “Maintenance” section in this manual.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-13-



How To Set Your Cutter

Recommended Deck Height

® The rotary cutter must be adjusted
every time a different tractor is used
due to varying drawbar heights.

* The cutter usually performs best with

See Settings
Below

the front raised higher than the rear.

(Refer to recommended settings.) Mowing Condition Recommended Settings

Sparse, Dry or Short Level to 1 inch higher on front
Dense, Lush or Talll

2 to 3 inches higher on front.

Deck Height Adjustment

Setting Front to Back Deck Angle:

1. Follow steps 1-7 under “Removing Transport Locks
and Lowering Wings” (pg.12).

2. Fully raise the cutter by extending the lift cylinders
and hold lever for a few seconds to ensure
phasing cylinders are synchronized.

(Refer to “Phasing Cylinders” section - pg.12).

3. On a level surface, lower the cutter to
preferred cutting height.

4. Measure and compare the height from the
center of a bolt on the safety chain bar to the
level ground on the front and back of the cutter.

5. If the cutter needs to be adjusted: Raise the deck,
p|c:ce a block under the center section skid shoes
and lower the deck to remove all tension from
the tie-bars.

Lower onto Block /1

A Important: The tie-bars must be loose in order
to properly adjust the deck angle, or possible
damage to the threads on the tie-bars could result.

6. Loosen the
jam nut (A) on
the tie-bars.
Lengthen
tie-bar (B) if
the front of the
cutter deck
needs to be
lowered.
Shorten the tie-bar (B) if the front of
the cutter needs to be raised.

(For every V4 inch the tie-bar length is adjusted, the
deck height changes by approximately 1 inch).

7. Raise the cutter deck, remove the block and lower to
preferred cutting height.

8. Measure and compare
front to back height
again. If further
adjustment is required
repeat the procedure

until desired height is
achieved. e o

Note: Depending on user preferences, the cutter
may be adjusted slightly higher or lower in the front.

(See our recommended deck height settings above).

9. Check that the tie-bars are adjusted equally and
the tension in the tie-bars is the same.
Re-adjust and repeat until tension is uniform.

Note: It is important to adjust the tie-bars evenly to
prevent overloading or damaging a single tie-bar.

10. Tighten jam nuts (A).

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-14-



How To Set Your Cutter

Wing Height Adjustment

The rotary cutter is designed to cut either “With Traffic” or “Against Traffic”. Check the rotation of the center
section arrow decal on the top of the center section deck, near the geqrbox. If the arrow is clockwise, and

the center blades rotate clockwise, the cutter is designecl to cut best with traffic. If the arrow is counterclockwise,
and the center blades rotate counterclockwise, the cutter is designed to cut best against traffic.

Against Traffic
Wing Settings:

Using the wing
odiustment system below,
raise the left (ditch side)
wing 2 inch up from
level, and lower the right
(road side) wing ¥z inch
down from level.

l

+1/2"

Direction of
Traffic

With Traffic Wing
Settings:

Using the wing
od]ustment system below,
lower the left (road side)
wing 2 inch down from
level, and raise the right
(ditch side) wing 2 inch

up from |eve| .

Ll
1030 Model

+1/2"

Wing Adjustment System - Levelling Side to Side

A Important: It is important to level front to back
before levelling side to side.

1. Follow steps 1-7 under “Removing Transport locks
and Lowering Wings”. (Refer to pg.12)

2. Fully raise the cutter by extending the lift cylinders
and hold lever for a few seconds to ensure
phasing cylinders are synchronized.

(Refer to “Phasing Cylinders” section - pg.12)

3. On a level surface, lower the cutter to preferred
cutting height.

4. Measure and compare the height from the center of
a bolt on the safety chain bar to level ground on the
center section of the mower (1) and a location on
the outer wing section (2).

1 2

3608838 §338888888

5.

Refer to the above section on recommended wing
adjustment settings. If this needs to be adjusted,
loosen the jam nut (A) on each wing adjustment
support.

. Adjust the wing adjustment nut (B) to raise or lower

the wing. Measure and compare height, adjust until
required height is reached.

7. Tighten jam nut (A).

. Repeat same procedure for the other wing.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-15-



How To Set Your Cutter

Why Blade Rotation is Important

Setting Cutting Depth

Blade rotation is an issue that is quite often
misunderstood. Proper cutting direction can make
the difference between a clean, professional cut or
sections and strips of uncut grass.

The Degelman 1030 & 1530 Rotary Cutter is a
“directional” cutter. The 1530 model comes in
either a “With Traffic” or “Against Traffic” rotation.
The 1030 model

is o “With Traffic” H
cutter. These e

options are
available since
the slope of the
ditch can influence
the cutting
performance.

The reason for this is quite simple, even though the
ditch is sloped, most grass grows straight vertically.
By cutting in a downward direction, you are cutting
against the grain which
allows for a more

aggressive,
clean cut.

When you cut upward on a hill
or ditch, you are most likely
cutting with the grain. The
result is that some grass
might bend forward
preventing a proper cut.

1. Park cutter and tractor on level ground.

2. Raise cutter to desired cutting height by
extending or retracting lift cylinder.

3. Install correct number of depth stops on
lift cylinder rod to set cutting height.

DEPTH STOP

~

e &

Notes:

* It is recommended that the 2” depth stop remain
on the lift cylinder rod at all times. This does not
affect minimum cutting depth.

* By adding depth stops you are raising
the cutting height.

* The blade cut height is approximately
1” above the skid shoes.

Wheel Tread Width Settings

CENTER SECTION WING SECTIONS

For increased stability in the center section the proper
setting of the wheels should be at position “A”.

The recommended
spacing for the wing
section wheels is at .
position “B”. This 1
prevents the wheel
from following in b
the same path as . .
the skid shoes and )
also to improve
contouring.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-16-



How To Operate Your Cutter

Safe Operating Procedures

RISQUE DE
ROLL OVER HAZARD RENVERSEMENT

Can cause Serious IfUrY | Powrrail cnauser des blessures
or death. graves ou I mart.

apaat whan lurming,
lops with

PELIGRO DE
DESLIZAMIENTO
Pussde causar haridas gravas

o la muerte.

= Bajar ia velocidad al dofilar.

» Tenar cuidndo an decilves
com e alnw shewtng,

= Mo aporar con las alas
lovadas.

A Danger:

* Never allow untrained or inexperienced persons to
operate this equipment. The operator should wear
a hard hat, safety glasses, hearing protection, and
safety shoes.

» Dimirvuez 1 WHESSE 00 Sourmant.

» Bayiz prudent sis los pentes
lorsque ks ailes sont lovees.

= N masipules [mas 1 fuchauss
lorsque ke ailes Sont lavies

» D not aparabe wih eaised
wings.

* Never drive into or out of a ditch or on a
steep incline with wings in raised position.

Before leaving seat: Set brake, stop engine, remove
key and wait until all moving parts have stopped. * Decrease speed when turning, be careful on slopes

o Perform routine inspections and corrective/ or uneven ferrain with wings in raised position.

preventative maintenance. Keep all shields and

¥ | * Never operate cutter in conditions of poor visibility
guards in place.

such as fog, darkness, or any conditions that
limit your clear visibility to less than 300ft (100m)
in front of and to the sides of the mower.

Never allow persons to ride on the tractor or

rotary cutter. Never allow children to operate

tractor or rotary cutter. * When conditions make it necessary to slow ground
speed, shift to a lower gear rather than reducing
engine speed. The engine will maintain rated speed

and keep cutter running at optimum cutting speed.

* Never attempt to operate controls unless properly
seated in the tractor seat with seat belt fastened.

Never dismount a tractor that is moving, or

aftempt fo mount a moving fractor. * Only operate cutter in reverse direction when

necessary. Use extreme care and on|y operate at
a speed where you can safely control and operate
the equipment.

* Never adjust machine while in motion.

* Operate only with tractor equipped with ROPS
(Roll Over Protective System) and seatbelts.

Ensure tractor PTO speed (540 or 1000 rpm)
matches the rotary cutter gearbox speed or
drive components can be damaged.

* Never cut an area that has not been inspected for
foreign debris and obstacles. Remove any foreign
objects and clearly mark any objects that cannot be
removed.

* Stay clear of rotating or moving parts!

540 A\ CAUTION fooo: |4k CAUTION Contact or entanglement with moving/rotating parts
PTQ pTo may result in serious injury or death.
. oNLY A ATTENTION] [+ oncy A\ ATTENTION
* SEULEMENT * SEULEMENT
* SOLAMENTE * SOLAMENTE A DANGER A DANGER 4\ PELIGRO
MA CUIDADO —m A CUIDADO ROTATING DRIVELINE | LE CONTACT AVEC Lo PRISE BE | LINEA CONDUCTORA ROTANTE
M3 143847 CONTACT CaN CAUSE DEATH Fm“"mwucﬁ:‘::lmﬂ EL COMTACTO PIEDE CAUSAR
I el A Bl MANTENGASE ALEJADO!
* Operate tractor at rated PTO speed. Machine may e Il W
not perform properly if engine speed is too fast or 0 Y | Bl B e
too slow. Excessive PTO speeds may cause driveline
or blade failures that may result in serious injury or = A DANGER A DANGER A PELIGRO
d h 5 ROTATING BLADES | LES LAMES EN ROTATION | CUCHILLOS ROTANTES
eot . ’ gn::tu"fnnmul njury :‘U.l:‘ﬂ.i:;ﬂ:nmur:;m . ::an:nnn;u::.l:‘.;_mn
. . = Stay cloar of mtating parts. % ;‘l’]'l‘f;_'m'_"'" tien. ilea - Mankunguss ssjaris o as
* Lower machine to ground before starting. ~;‘_f— B! | o s e s | Gt e g
) Dot pimcaencyorioet | - Senis Mkt e orins minusos desgus que o
Engage tractor PTO and slowly increase speed. L S o N amio it o | et s s ot
14 1 fauecPein it

* Familiarize yourself with stopping the tractor and
equipment quickly in case of a sudden emergency.

* Normal ground speed range is O to 5 mph (8 km/h).

Use slower speeds when operating on or near
steep slopes, ditches, drop-offs, rough terrain,
overhead obstructions, power lines, or when
avoiding obstacles and other foreign debris.

* Never operate mower with co-workers or
bystanders in the area. It is possible for objects to
be thrown great distances from the cutter. Thrown
objects have the potential fo cause serious injury or
death. Always keep a minimum operating distance
of 300ft. (100m) away from any bystanders.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-17-



How To Operate Your Cutter

A DANGER A PELIGRO

LES OBJETS EJECTES | OBJETOS ARROJADOS

Pourralent causer dos 3
blassures graves ou la mart.

« Mo laissez jamais les spoctatess | +

A DANGER

THROWN OBJECTS

Can cawse serious injury
ar death.

= hiwyays keep tystanders and
a

eden causar
graves o ls musrts.

13

300 ft (100m] mway.

« Kup: ail ehwin guards
Aol i A AN i
oo

= Clear mowing ama of debiris.

en
gry
« Eliminez los debris du Inmain
& fnuchar. * Limpior el aree 3 seger Ot dhsochos

* Do not operate cutter when the deck or wings are
raised. Exposed blades create a potential hazard of
thrown objects which may lead to serious injury or

death.

* Avoid contact with heavy solid objects such as large
rocks, guard rails, and concrete obstacles. Impact
with these types of objects could damage blades
causing broken obijects to be projected at high
velocities increasing the possibility of property
damage, serious injury, or death.

If blades make contact with a foreign object, stop
immediately, repair any damage, and ensure cutter
pan is balanced before continuing.

A PELIGRO

CUCHILLAS DANADAS

Pucden causar heridas

A DANGER

A DANGER

* Inspect blades daily for chips, cracks, wear,
and abnormal bends. Unbalanced blades are
dangerous. Replace damaged blades in pairs with
genuine Degelman blades only.

Raising Wings

A Danger:

e Shut off tractor PTO before raising wings to help
prevent bodily injury or death from thrown objects
or rotating blades.

e You must be on level ground before attempting to
raise wings. Machine instability may be caused by
weight shifting from one side to the other while
raising wings.

A DANGER A DANGER A PELIGRO

ALA CAYENDO
5.

FALLING WING

Can cause serious injury
or death.

LA CHUTE DES AILES

« Toujours fikez n serrure sur
Taile mnt de
retenir ou stativener

- Al ing fransp
Incks batore fransporting,
servicing, or parking the gutter.

PRk wirg. - Torsz-uous loin loragus las
ailes meefent o descendent.

« Manienerse alejado cuando s
stz seblendo o bapndo s sl

e Falling wings can cause serious injury or death.
Clear area of bystanders when raising wings.
Wings are held up by hydraulic pressure only, never
walk under wings until wing transport locks are
in place and secured.

Wing Flotation

Whenever possible, it is recommended to run both
wings (if applicable) in the float position. This allows
the cylinder to be free to extend or retract enabling
the cutter to follow the ground contour.

Cutting Angles

A

[

!.\m

The cutter wings can be operated at angles of up

to 24 degrees down (A) and 45 degrees up (B). It
is not recommended to operate wings at an angle
greater than 45 degrees (B) to prevent damage to
the drivelines and to help prevent personal injury

from thrown objects or debris.

The recommended blade rotations for roadway
cutting are illustrated in the diagram below. The
blade rotation of both wings at the front of the
cutter is always directed towards the center of the
machine. The blade rotation for the center section at
the front of the cutter is always directed towards the
ditch (as shown below).

Direction of
Rotation of | i Rotation of
Blades Against Blades With
Traffic | . Traffic

LY

1030 Model

Making Turns

A Important:

* Do not exceed 80 degrees on driveline while
turning. Damage will result o the constant velocity
driveline joint.

* To avoid tractor and cutter damage, do not turn too
tight and be sure that tractor tires do not contact
cutter hitch.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-18-



Transporting

Safe Transport Procedures

Preparing Cutter for Transport

A Danger: To prevent serious injury or death to
you and others, always follow recommended safe

transport procedures:

® The cutter is wider than the tractor. Beware of
oncoming traffic and roadside obstructions.

* When transporting
cutter, a|wqys raise
wings and install
transport locks.

* Use flashing warning
lights when travelling
on public roads day or
night, unless prohibited

y law.

IMPORTANT / IMPORTANTE

Bafars IrAASPAFEAG! Sacurs sl ardport ok

MEAT B IrRAAPATIErT Fioss b bas wivesast de
it wie Fapgarss

Antes du IFENEROrIr Abeguns! 16364 M ceTEd B
==

¥

e Travel at a reasonable and safe speed. Never travel
ata speed which does not allow odequate control
of steering and stopping. Do not travel at speeds

greater than 20 mph (32 km/h).

* Stop slowly.

* Sound tractor horn before chking cutter up.

* Reduce speed considerably when travelling over

rough terrain.

ROLL OVER HAZARD
Can ca
or death,

+ Dibcruiioh g d Whin harming,
i alogees wilh

ate with raised

usc serious ifury | oy

RISQUE DE
RENVERSEMENT
rail enuser des Blessures
arEves ou |a mar.
« Dimiesez 13 wiiesse on fournasi.

Seryez prudent sus Is pentas
lorsque les ailes sont lovbes.

» N massipulos jAmiEs (8 fUCUs:
lorsque e ailes sont lovees

PELIGRO DE
DESLIZAMIENTO

Pusds causar haridas graves
& In murte,

= Bajar la elocidad al doblar.

» Tener cuidndo an deciives
con b aloe sleuntng

= Ho apaeras con las alas
elovadas.

* Stay clear of any large bumps or deep depressions.

* Reduce ground speed when turning. Be sure tractor
wheel does not contact cutter during turns.

* Avoid possible loss of control or tractor overturn.
Tow only with correctly ballasted tractor.

® Ensure Safety Chain and all components are
properly and securely attached. (Refer to the “In-
stalling Safety Chain” section - pg.10)

Note: Do not use safety chain by itself for towing.

A Danger: Keep riders off machine at all times.
Riders are subject to injury such as being struck
by foreign objects and being thrown off the

machine.

1. Disengage PTO and wait for all moving
parts to stop.

2. Fully raise wings.
3. Raise cutter as high as possible.

4. Engage tractor parking brake and/or place
transmission into “Park”.

5. Shut off tractor engine and remove ignition key.

A Danger: Falling wings can cause serious injury
or death. Stay clear of wings until transport locks
are in place and secured.

A PELIGRO

ALA CAYENDO

Puede causar heridas
Araves o la muerte.

A DANGER 4\ DANGER

FALLING WING

Gan cause serious mjury
or death.

LA CHUTE DES AILES
Fourralt causer des blessures

ran:
orting,
g Ehe cutter.

- M alejndo cuando s=.
;;;;;; st sehilento 0 bagndo s ales.

6. Engage and properly secure center and wing
section transport locks. }

. Ensure jack is secured in its storage position.

. Ensure all components are properly and
securely attached. Inspect safety chain and hitch.

(Refer to the “Installing Safety Chain” section -
g.10)

. Ensure all reflectors and SMV signs are clean and
visible. Ensure all lights are working and visible
as required by federal, provincial/state, and local
laws.

10. Start tractor engine and refract lift cylinder

carefully to place weight of cutter on lock.

143263 - Rotary Cutter 1030/1530

(04-April-2008)



Transporting

Restricted Transport Width

Retracting Wing Wheels

1. Follow steps 1-5 under “Preparing Cutter for
Transport”.

2. Engage center and wing transport locks.

3. Place a depth control spacer of at least 3/4” wide
between the center transport lock and the end of the
hydraulic cylinder. (see diagram)

&8

Note: This procedure must be completed quickly,
before center cylinder creeps down.

4. Start tractor engine and retract lift cylinder to place
weight of cutter on lock.

5. Continue to retract the lift cylinder for several
minutes to allow wing cylinders to eventually retract.
This will bring the wheels in as far as possible.

Note: In order to prepare the cutter for operation
again, the reverse of this procedure must be fully
completed.

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Troubleshooting

General Operation - Poor Cutting

This section of the troubleshooting deals with some
of the more frequently asked questions relating to
the general operation or performance of the
Rotary Cutter. We have found that most problems
are related to overlooked or neglected cutter
adjustments. You may wish to review the section on
“How To Set Your Cutter” (pg. 11-14) after reading
this troubleshooting section.

1. Is the Rotary Cutter the correct PTO speed for your
tractor?

Check the decal on the hitch of the cutter.

* 540 RPM
¢ 1000 RPM

2. Are you cutting in the direction the Rotary Cutter
was designed to cut?

This is a directional cutter. Check the center
section arrow to verify:

e Against Traffic: Counter-clockwise rotation
(drive on the left hand side facing oncoming
traffic).

¢ With Traffic: Clockwise rotation (drive on the
right hand side in the same direction as traffic).

3. Are the blades rotating the right direction?

Check the decals on the top of the deck for each
section, and verify rotation. (There are clockwise
and counterclockwise blades, match the blade
to the rotfation).

4. How fast are you cutting?

Try slowing down. (In tall, wet or dense conditions,
ground speed must be reduced due to the volume
of material in the cutting chamber).

5. How high are you cutting?

® For short, dry or sparse vegetation: The lower
you cut, the more suction there is and the closer
you are to the stiffer base of the plant stalk.

(Avoid cutting too low in rocky or uneven terrain).

® For fall, lush or dense vegetation: Cut slightly
higher or reduce ground speed to avoid overloading
the cutting chamber.

6. Are the blades bent?

Compare to a new blade. (Bent blades will cause loss
of suction and uneven cutting height).

7. Are the blades badly worn or damaged?

Check or compare to a new blade.

9. Are the clutches slipping?

8. Have you checked that the clutches are fully

engaged? (Bondioli & Pavesi Driveline Models)

These clutches have a built in system to release the
pressure on the linings for long storage periods to
prevent them from becoming seized. Check that the 4
socket head screws on the clutches are loose. (If they
are tightened all the way in the clutches will slip).
Refer to the “Driveline Clutch
Adjustment” section (pg. 14)

for proper clutch adjustment. |’ o

Although these clutches are
non-adjustable they should 4
be checked periodically to Outer &
ensure they are set properly. Clutch Band
The clutches will slip at a

pre-determined forque setting if they are properly
maintained.

To check that the clutch is properly set, make sure the
tractor is shut off and all parts have stopped moving.
Grasp the smooth outer clutch band with your hand
and try to rotate it. It should rotate slightly.

10. Is the cutter leaving one or two uncut strips visible

the next day?

This is usually caused by the tractor wheels bending
over the stalks of vegetation. The cutter cannot pull
them back up again soon enough to completely cut
them. Cut debris is distributed on top of the bent over
stalk to appear as though it is cut. By the next day the
stalk stands back up again.

To minimize this:

* Reduce ground speed. (Slowing down allows more
time for the material to lift and more blade passes).

* Lower the cutting height to increase suction and
pick up more of the wheel tracks.

® Check that blades are not bent. Compare to a new
blade. (Bent blades will cause loss of suction).

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-21-



Troubleshooting

Operation
Symptom Problem Solution

Uneven Cut Excessive ground speed. Reduce ground speed.

Blades worn, dull, or bent. Replace blades. (Refer to “Maintenance” section)
Cutter not level side to side. Adjust. (Refer to” Cutter Adjustments” section)
Improper height adjustment. Adjust cutter height.

(Refer to “Cutter Adjustments” section)
Low tractor tire pressure on one side. Adijust tire pressure.

(Refer to your tractor operator’s manual)
Turning too fast. Reduce ground speed when turning.
Tractor tires push grass down. Adjust your tractor wheel spacing.

(Refer to your tractor operator’s manual)
Conditions too wet. Wait for conditions to dry.
Damaged cutter pan. Repair or replace as necessary.

Uncut Material Excessive ground speed. Reduce ground speed.

RPM too low. Use full PTO speed.

(Refer to your tractor operator’s manual)
Improper blade for direction of cut. Install blades so rotation is correct.

Poor Shredding Excessive ground speed. Raise the front of cutter relative to the rear to hold and circulate
material longer. (Refer to the “How to Set Your Cutter”
section - Levelling Front to Back)

Reduce ground speed.
Cutting too high. Lower cutting height. (Refer to the "How to Set Your Cutter”
section - Setting Cutting Depth)

Windrowing or Material heavy and lush. Raise the front of cutter relative to the rear. (Refer to the “How to

Uneven Material Set Your Cutter” section - Levelling Front to Back)

Distribution Reduce ground speed.

Cutter Vibration Loose blades. Tighten blade bolts.

One new and one old blade on same cutter | Replace blades in pairs.

pan.

One broken blade. Replace blades in pairs.
Broken or defective U-joint cross bearing. Repair or replace as necessary.
Driveline bent or damaged. Repair or replace as necessary.
Bent or damaged PTO shaft or CV. Repair or replace as necessary.
Bent or damaged Gearbox output shaft. Repair or replace as necessary.
Cutter pan bent or damaged. Repair or replace as necessary.

143263 - Rotary Cutter 1030/1530  (04-April-2008) -22-




Troubleshooting

Sympiom

Solution

Excessive Wear

Cutting too low in abrasive conditions.
(ex. sandy or rocky)

Increase cutting height.

Bolt Loosening

Inadequate torque on blade bolts.

Tighten blade bolts. (Refer to “Maintenance” section)

Lock nut worn out.

Replace lock nut.

Cutting in very wet conditions.

Do not operate in these conditions.

Cutting too low, scalping ground.

Increase cutting height.

Cutting too low in rocky conditions.

Increase cutting height.

Breakage

Cutting too low in rocky conditions.

Increase cutting height.

Cutting with damaged or extremely worn

blades.

Replace blades.
(Refer to “Maintenance” section)

Gear Boxes

Sympiom

Shafts and Gears
Break

Slip clutch seized caused driveline to receive

high shock loads.

Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Cutting in extremely rocky conditions.

Increase cutting height.

Avoid hitting large, solid objects.

Oil Seal at Blade Pan
Leaks

Operating with grass or wire wrapped on
shaft in seal area.

Check seal areas regularly and clean off material.

Worn seal.

Replace seal.

Bent or damaged output shaft and/or
bearings.

Repair or replace as necessary.

Removing blade pan using heat can dam-
age seal.

Replace seal. Suggest use of puller at next removal of blade
holder.

Oil Seal Leaks

Worn seal.

Replace seal.

Gear case overfilled.

Fill only to “FULL” line on dipstick

Gear case not vented.

Check that the vent on the dipstick plug is clear.

143263 - Rotary Cutter 1030/1530

(04-April-2008)




Troubleshooting

Driveline Cluiches

Symptom Problem Solution
Overheated Clutch slipping. Check for jammed blade or foreign object.
Friction plates worn. Replace plates. (Refer to “Maintenance” section)
Excessive ground speed in heavy Reduce ground speed.
conditions.
Excessive scalping. Adjust cutting height. (Refer to “Cutter Adjustments” section)
Seized Prolonged storage in damp conditions. Free up slip cluich.
(Refer to “Maintenance” section)
Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)
Drivelines
Symptom Problem Solution

| Telescoping tube fails | Shock load.

| Avoid solid objects.

Telescoping tube
wears.

Lack of lubrication.

Apply grease daily.
(Refer to “Maintenance” section)

Yoke or cross fails.

Lack of lubrication.

Apply grease daily. (Refer to “Maintenance” section)

Shock load.

Avoid solid objects.

Slip clutch seized caused driveline to
receive high shock loads.

Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Twisted

Slip clutch seized caused driveline to
receive high shock loads.

Inspect clutch lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Constant Velocity
Joint Fails

Lack of lubrication.

Apply grease as described in the “Maintenance” Section.

Turning too sharp.

Avoid extremely sharp turns and jackknifing.

PTO Driveline Bent

Contact with drawbar.

Reposition drawbar. (Refer to “How to Set Your Tractor” Section)

Driveline too long, bottoms outs when
operating through deep
gullies.

Avoid these conditions.

143263 - Rotary Cutter 1030/1530

(04-April-2008)




Maintenance & Service

Before adjusting or servicing a cutter connected to
a tractor:

1. Park cutter and tractor on level ground.

2. Engage tractor parking brake and/or place
transmission into “Park”.

3. Disengage PTO.

Wings Up
4. Raise cutter and wing(s).

5. Engage center and wing transport locks.

Wings Down
4. Raise cutter and engage center transport lock.

5. Lower wings completely.

6. Shut off tractor engine and remove ignition key.

7. Place safety stands in secure locations under center
body and wing sections, NOT under axles or wheel
supports.

8. Start tractor engine and raise cutter.

9. Disengage center transport lock and lower cutter
onto stands.

10. Engage tractor parking brake and/or place

transmission into “Park”.

11. Relieve pressure in hydraulic system.

(See tractor Operator’s Manual).
12.
13.

Shut off tractor engine and remove ignition key.

Ensure all moving parts have stopped, then remove
PTO driveline from tractor.

A Danger: To prevent serious injury or death to you
or others, and to prevent damage to your
equipment, always follow these safety messages:

* To prevent personal injury from unexpected
movement, ensure cutter is properly supported
and on a level surface before performing any
service work.

PELIGRO DE SER
RISQUE D'ECRASEMENT O O a
Pourrait causer des biessures

CRUSHING HAZARD
Can cause seriows injury
or death. Ia mort
« Engage traneport locks. = Emplyez les verrous de sireié
poer e aeaparts

graves ou
= Block up before sarvicing. "
= Binquas Maggand sant Feastratis.

oy hesare atematng o | + Avant dessayer e ever ou baissar
ralse ar lower imalement.

Puede causar heridas graves
o la muerte

= Enganchar los sagums
de iransporte.

= Bloguaar anies do samater
& sarvicia.
E

Tappared, vérkiez gue tout pir est
puege du symieme fydraukque.

prerer sesbi & i ul

* Do not make or allow any alterations or
modifications fo this rotary cutter, its components,
or its functions.

* Never lubricate, adjust, or service machine while it
is moving. Ensure tractor engine is off, all moving
parts have stopped, and the PTO driveline has been
disconnected before servicing.

A DANGER A\ PELIGRO

LES LAMES EN ROTATION | CUCHILLOS ROTANTES

Pourrainmt causer des. Pugden causar heridas
himres graves ou ls mord. grawes o in musrte.

- Tenez-vaus Ioin oos pces s R P
qui tDument. ey

« Des lames continuent 3 toarmer

« Los cushilios pueden girar por

pendant phisieurs minates varios minugas desques que i
B e e sleciricidad ha sido costada

« b placas jamais ls s ou

I piads CeSs0LS cu dans

13 fuschinise.

4\ DANGER

ROTATING BLADES
Can cause sarious injury
or death.

+ Stay olaas of rotating parts.
+ Bilackes sy ratala for soveal
minutes aftee poser shat obl.

= Do ot plisca harseds ar fst
unar of inte eutler

® The blades and cutter pan may rotate for several
minutes affer PTO is shut off. Before working on
cutter, look and listen for rotating driveline to
stop completely.

A DANGER A DANGER A PELIGRO

FALLING WING

Gan cause serious mjury
or death.

LA CHUTE DES AILES
Fourralt causer des blessures
s 0w ka mort.

ALA CAYENDO

Puede causar heridas
Araves o la mse

Always secure wing Iranspost

focks before iransporting,

servicing, or parking Ehe cutter.
1 whan lowering ar

= Toujours finez ta serrure sur
Taile mant e
ertiretenir au slaticaner
wacheuse.

= Tanez-uous loin lorsgue s
ailes meedent cu descendent. | « Monienerse slejado cuandn se

eston setilendo 0 baganda s sl

* Always secure wing transport locks before
servicing, parking, or transporting cutter.
Always keep people a safe distance from the cutter
when raising or lowering wings.

® Ensure all guards, shielding, and their components
are maintained and in proper working condition.
Replace or repair any damaged components.

® Ensure all guards, shielding, and their components
are replaced and secured after service is complete.

* Maintain the product safety decals and replace any
decals that are damaged, missing or unreadable.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-25-



Maintenance & Service

4 Hour

A Important: It is very important to grease the
constant velocity body of the PTO driveline with
a minimum of 30 shots of grease every 4 hrs.

A Caution: The CV

30x

body serves as a
reservoir for the
lubrication of

the centering
mechanism. Failure
to lubricate may
result in machine
damage.

* Visually inspect machine for damage.
Repair or replace damaged parts as required.

* Visually inspect all cutter blades for damage.
Repair or replace damaged blades or blade
hardware as required.

8 Howr (Daily)

® Fully inspect all cutter blades for chips, cracks,
wear, and abnormal bends. Damaged blades
can cause serious injury or death.

4 DANGER i DANGER i PELIGRO

LAMES ENDOMMASEES | CLCHILLAS DANADAS

e Fully inspect all blade hardware and ensure they
are all properly tightened and secured.

® Check the tightness of all newly replaced nuts and
bolts after the first 8 hours of operation, then weekly.

* Grease all driveline components.

® Check all hardware to ensure they are tight and
secure.

* Grease all hitch components, tiebar pins, and
walking axle suspension bolts.

Walking Axle
Suspension bolts §

* Clean off deck and gearboxes of debris at the end
of every day.

Note: Build up of
debris may
interfere with
driveline and
cause gearboxes
to overheat resulting in damaged components.
Also a build of wet debris may result in corrosion.

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Maintenance & Service

20 Hour

A Caution: A consistent loss of fluid can indicate
damaged seals. Damaged seals should be replaced
immediately to prevent ruining the gearbox.

* Check fluid levels on all gearboxes (on level ground)
When Checking/Filling:
splitter Gearboxes - OMNI & Bondioli Models A
e Use SAE 80w/90 Gear Ol
e Use fluid level plug on splitter box to check level. To get
a proper reading when checking oil level, do not screw in
the dipstick. Fill until oil reaches the dipstick fill line.

Output (Wing & Center) Gearboxes

OMNI Gear Models

e Use Nebula EP 6F grease only or a compatible semi
fluid EP type grease with a calcium complex.

* Asight glass is located on middle of the output gearboxes.
Fill until fluid reaches the center of the sight glass.

Bondioli & Pavesi Models
e (Use SAE 80w/90 Gear Oil

* The dipstick is located on the vent plug.

To get a proper reading when checking oil

level, do not screw in the dipstick. Fill until oil
reaches the dipstick fill line. Eill line ——

e

Check the condition of lock pins, cotter pins, and dll
other fasteners weekly. Replace if necessary.

Grease all cylinder pins, walking axle bushings,
rockshaft pins, and wing strut pins.

Walking
Axle Bushing

* Replace the fluid in new gearboxes after the initial
50 hours of use. Then continue to replace the fluid
annually.

Note: Before checking level on dipstick Wait
approximately 15-20 min. after filling right angle
gearboxes to allow fluid to settle into the bottom
cavity before checking level on dipstick.

® Check hubs for bearing play and condition of seal.
® Check gearbox bolts. Re-torque if necessary.

. . LTI H O N RO Y W
® Re-torque driveline yoke bolts: IMPORTANT /

(Refer o pages 55-56 for proper OB TANTE |
torque values) @ 50nH
- "~
® Re-torque precision hitch bolt to TORQUE
600 lo-ft (814 N-m). e

* Grease all axle hub bearings.

® Check tire pressures if using aircraft
tires.

©O

e Check skid shoes for excessive wear.  pecommended
tire pressure
Front Skid Shoes 42 psi

Note: Wing skid shoes can
be switched from corner to
corner. (1530 Model)

Suspension Pivot
Bolt Torque to
180-200 Ib-ft.

* Pull apart the driveline
universal slider shafts
and apply grease fo all
sides.

® Re-torque suspension
pivot bolts to 180-200
b-ft. If too tight or too
loose it could cause
excessive wear.

® Retorque hitch tongue
pivot bolt to 75 Ib-ft. If
too tight or too loose it
could cause excessive

wear. Hitch Tongue Pivot

Torque to 75 |b-ft

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-27-



Maintenance & Service

Annually

* |t is recommended that hubs are dismantled,
cleaned, inspected, and repacked every year.
Whenever a worn or damaged seal is
replaced it is also recommended that the
bearing assembly be cleaned and repacked
with wheel grease.

e Check all gearbox seals for leaks. Replace as
required.

e Replace fluids in all gearboxes.

A Caution: If the universal joint sliding
members are allowed to dry out to the
point where the two halves cannot slip freely,
damage to the rotary cutter or tractor may
result.

* Pull apart the driveline universal slider shafts
and apply grease to all sides.

* The shielding on the drivelines should be re-
moved and the old grease should be removed
with a solvent.

Note: Follow the above procedure more
frequently in dirty or dusty conditions.

A Warning: High pressure fluid can pierce
skin causing serious injury or death. Relieve
pressure on system before repairing or
adjusting. Wear proper hand and eye
protection when searching for leaks. Use
wood or cardboard instead of hands. Keep
all components in good repair.

¥a HEGH PRESRURE FLIME | U @ HLUTE PREBISCN | LIHNGD A ALTA PRESOH
Cas pirtne ahis daransry Pt 7 T80 L) e, C Bk Fapde periers b Bl Chvaintn
R b g e B ) e e s e e e g 4 e m—

- LA P s e 1 || L T
ey | Smmengen ) S L T
-—;—'[i_]- s e ey oo PR .y
* Inspect all hydraulic hoses for cracks, wear,
and leaks.

* Remove hitch tongue
pivot bolt, clean &
inspect, turn 180
degrees to change
wear surface, and
re-insert. Replace if
worn. Torque to 75 lb-ft.

Hitch Tongue
Pivot Bolt

* Disassemble precision hitch components
(if applicable), clean, inspect, and reassemble.

® Inspect suspension springs
and bolts. Replace
if damaged.

Suspension
spring & bolt

Typical Suspension Detail

Preloading of rubber spring is required on all strut
assemblies. Exposed thread length when using
correct hardware should be approximately:

¢ 3/8” on wing strut assemblies

* 1/2" on the center section
rockshaft strut assemblies. .

* Inspect suspension and walking axle
pivot bolts. Replace if worn.

Remove, turn (to change wear
surface), and replace.

Torque to 180-200 lb.-ft.

" “Suspension
/ spring & bolt

%— Suspension

pivot bolt.

Walking axle
pivot bolt.

Walking axle
bushing & pin.

* Inspect walking axle bushings and pins.
Replace if worn. Remove pin, turn 180 degrees
(to change wear surface), and replace.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-28-



Maintenance & Service

Blade Carrier (or optional Skid Pan)

A Danger: The blades and cutter pan may rotate
for several minutes after PTO is shut off. Before
working on cutter, look and listen for rotating
driveline to stop completely.

4\ DANGER

ROTATING BLADES
£ s b Sy
a1 paah

= eyt o oty rtn
= Winsy mary oy b e |
[ S

= Cn Pl et ke i T
sy -

4 DANGER 4k PELIGRO

LES LAMES [N ROTATION | CUCHILLOS ROTANTES
[ e

* Blades should be inspected daily for chips, cracks,
wear, and abnormal bends. Damaged blades can
cause serious injury or death.

4h DANGER 4k DANGER 4k PELIGRO

* Do not try to modify blades in any way such as
sharpening, welding, or straightening. Modifying
the blades may reduce the strength of the blade,
increasing the risk of broken pieces being thrown
from the machine.

o If the blades are dull, bent, worn, chipped, or
cracked, replace them in pairs with genuine
Degelman blades only.

e Always replace damaged blades in pairs.
Unbalanced blades are dangerous and
machine damage may result.

Blade Hardware

® Retighten blade mounting hardware daily.
Blade hardware should be torqued to 725 Ib-ft.

® |t is recommended to change blade bolts and
locknuts every time the blades are replaced.

* Seat bolt flush against pan with hammer before
tightening nut.

* When changing blades with only one person you
may wish to support the blade and hex bolt from
below to make it easier fo tighten the blade locknut
from above.

Surport
Bolt
& Blade

® Blade Carriers (Skid Pans) are secured with castle
nuts and cotter pins to the splined shaft on the
gearboxes. A coned washer is located between the
castle nut and the gearbox shaft. The coned part of
the washer should be positioned against the nut.

* It is important to periodically check and retighten the
retaining (castle) nut.

e It is important fo torque the nut to 800 Ib-ft.

A Caution: To prevent personal injury from falling
pan, it is important to put blocks under cutter pan
when removing retaining nuts.

® Blade carriers (Skid Pans) should be removed from
the top side by hitting the carrier or pan support bar

through the nut access hole on the top deck. When
hitting carrier or pan support bar, you
should rotate it 180 degrees
between hits.

Coned Washer

~—

T Castle Nut
b vty i Cotter Pin

to 800 Ib-ft Support Bar

Blade Carrier

(Standard) @ Torque Blade

Locknut to 725 Ib-ft

High Suction
Blade

(sol:ﬁdor::ll)n Blade Locknut e Torque to 725 Ib-ft
“==*Blade Flat Washer

High Suction
B
Blade Boltl ade

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-29-



Maintenance & Service

Torque Specifications

A Caution: Torque values listed below are for
general use only. If a different torque value or
tightening procedure is specified for a specific
application, do not use these values.

* Refer to the “Parts” section for proper grade and
length of bolts for replacement parts.

* Do not replace locknuts with nuts and lock washers.
Replace with all parts with original, specified parts
only.

* Dry values shown mean the bolt/nut is plain or zinc
plated without any lubrication.

Unified Inch Torque Values
(based on “Dry” values)

Size Grade 5 Grade 8
Ib-ft (N-m) Ib-ft (N-m)
1/4" 9 (12) 12.5(17)
5/16” 18 (25) 26 (35)
3/8” 33 (44) 46 (63)
7/16" 52 (70) 75 (100)
1/2" 80 (110) 115 (150)
9/16" 115 (155) 160 (225)
5/8” 160 (215) 225 (300)
3/4” 280 (375) 400 (550)
7/8" 450 (625) 650 (875)
1” 675 (925) 975 (1300)
1-1/8” 860 (1150) 1350 (1850)
1-1/4” 1200 (1650) 1960 (2600)
1-3/8” 1550 (2150) 2550 (3400)
1-1/2” 2100 (2850) 3350 (4550)
TORQUE

O

all hardware

Metric Torque Values
(based on “Dry” values)

Size Class 8.8 Class 10.9
Ib-ft (N-m) Ib-ft (N-m)

Mé 8.5 (11) 12(17)
M8 20 (28) 30 (40)
M10 40 (55) 60 (80)
M12 70 (95) 105 (140)
M14 110 (150) 165 (225)
M16 175 (240) 255 (360)
M18 250 (330) 350 (475)
M20 350 (475) 500 (675)
M22 475 (650) 675 (925)
M24 600 (825) 850 (1150)
M27 875 (1200) 1250 (1700)
M30 1200 (1650) 1700 (2300)
M33 1650 (2250) 2350 (3150)
M36 2100 (2850) 3000 (4050)

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Maintenance & Service

Torque Limiter - Bondioli & Pavesi

Each of the drivelines coming off the splitter gear
box is equipped with a friction disc torque limiter to
reduce possibility of machine damage. The torque
value of each slip clutch (in N'm) is stamped on

the face of the flange yoke.

Disassembly and Inspection
1. Remove taper pin.

2. Loosen the bolts evenly and progressively to
uniformly reduce the spring load (i.e. do not
remove each nut completely in sequence).

3. Fully disassemble the clutch and inspect the
condition of all the components. New friction linings
are 3.2mm thick, if friction linings are worn below
2.5mm, replacement is recommended. (Replacement
part numbers can be found in the parts section of the
manual.) Use brake cleaner and a wire brush as
required, to clean the metal contact surfaces. Do not
grind or excessively score the surfaces.

4. Inspect hardware and replace as required.

Assembly

1. Assemble the parts as shown in the diagram starting
by inserting the bushing into the flange yoke. Avoid
grease or oil on any of the surfaces.

2. Install the bolts and tighten the nuts until they contact
the spring. Note: Inspect hardware and replace as
required.

3. Tighten the bolts uniformly in order to compress
the spring evenly until the band is firmly tightened
between the flange yoke and spring.

4. Loosen off each bolt 1/4 turn to set the spring
compression to the proper height and torque setting.
The spacer band should rotate slightly.

5. Re-insert taper pin into the hub.

6. With tractor at idle speed, engage PTO for 2-3
seconds to make the clutch slip. After new linings
are installed, the torque sefting will be low until the
linings “seat” against the metal plates. After the first
few slips, the torque should rise to the normal setting.

Do not allow the clutch to slip for more than 2-3
seconds at a time to prevent damage to the lining.

If the clutch does not slip, repeat the procedure 2 or
3 times.

7. Using the hex wrench provided, fully loosen all four
of the socket head screws. They will not unscrew
completely out of the clutch. This will restore
pressure fo the linings for proper operation.

The clutch is now ready for use. At the end of the
season, or before any long period of non-use, fully
tighten the socket head screws to relieve pressure on
the linings. For best performance, keep the clutch in
a dry place to help prevent sticking.

Spring Dishes
Inward

y Taper Pin

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-31-



Maintenance & Service

Torque Limiter - Weasler

Torque Limiter Run In & Repair
Tools Required: 1/2” or M13 box wrench or socket

Run-In of the Friction Clutch

(Necessary for all new clutches and clutches that
have not been operated for (1) season or approxi-
mately 60 days.)

1. Make sure the tractor is off and the PTO is disen-
gaged.

2. Disconnect the driveline from the tractor.

3. Locate the long bolts on the O.D. of the clutch pak.

Loosen the bolts until all are finger tight, then
tighten each one half a turn.

. Attach the implement to the tractor and the driveline
to the tractor PTO. Stand clear.

. Turn the tractor on. Engage the PTO clutch and run
for a few seconds, or until the clutch visibly smokes,
then disengage the PTO.

. Make sure the tractor is off and the PTO is disen-
gaged.

7. Disconnect the driveline from the tractor.

8. Tighten the long bolts on the O.D. of the clutch pak

until the compression plate is in full contact with the
housing.

. Grease the fitting on the yoke using Shell Super Duty
or an equivalent lithium grease.

Short Bolt

Friction Disc

Repair And Rebuilding
Disassembly

1. Place the clutch and universal joint assembly on a
bench, with the end of the clutch accessible.

. Remove the long bolts on the outside of the housing
that hold the friction pack together.

. Remove the plate(s) and all internal components,
leaving the yoke/hub intact.

4.

Inspection

Discard the friction discs if worn below 1/16”.

6. Inspect the steel and iron parts for wear, warpage or
cracking and replace if necessary.

7. Inspect the yoke/hub for looseness. If there is more
than .03 end play, replace.

8. Clean any, rust or dust from the plate surfaces with
a wire brush or steel wool.

Assembly

9. Place one new friction disc inside the housing, then
the separator plate, then the other friction disc.

10. Add the pressure plate so that the flat surface rests
on the friction disc (the tangs on the plate must fall
into the reliefs in the housing).

11. Add the disc spring so that the spring inside diam-
eter contacts the fins of the pressure plate.

12. Assemble the compression plate and all long
bolts, making sure that all nuts are in their pockets.
Tighten all long bolts to 30 ft-lbs.

-
e

Comepression Plate

Spring Disc
Pressure Plate \

Friction Disc

Separator Plate *IMPORTANT*

Assemble small diameter
(.D.) of spring against
fins of pressure plate.

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-32-



How To Store Your Cutter

Removing from Storage

When storing the cutter for the season or an
extended period of time it is important to follow
the following procedures in order to extend the life
of your cutter.

Note: The cutter can be stored in either the wings
raised or wings lowered position. If storing with the
wings raised position, make sure the wing lock pins
are engaged.

. Thoroughly clean off cutter of all debris and dirt

buildup. Clean any accumulated cuttings off of the
under side of the deck. Debris and dirt will draw
moisture and may cause corrosion.

. Paint all parts where necessary.

Note: Degelman Yellow Aerosol paint (#133044) is
available, ask your dealer.

. Put cutter in a dry place.

4. Follow procedures in the Maintenance section to

10.

1.

12.

fully lubricate the machine.

. Check the condition of all blades and blade

hardware. Replace if necessary.

. Inspect the safety shields, guards, transport locks,

and other components for damage, wear, or
missing hardware. Replace if required.

. Inspect hydraulic hoses and connections. Repair or

replace as necessary.

. Inspect the condition of safety labels and decals.

Replace any missing or illegible decals.

. If cutter is equipped with used aircraft tires, support

cutter with safety stands to take weight off tires. Do
not deflate tires. If exposed, put covers over tires to
protect them from sunlight, oil, and grease.

Place PTO on top of hitch in the PTO cradle. Remove
front half and store indoors. Keep PTO off ground.

(Bondioli & Pavesi Driveline Models)
Fully tighten socket head
screws on the driveline
clutches to relieve
pressure on the linings.
For best performance,
keep the clutch in a dry
place to help prevent sticking.

Apply grease to any exposed hydraulic cylinder
rods and any threaded adjustment screws to prevent
rusting.

4,
5.

. Review Operator’s Manual and check adjustments.

. Follow procedures in the Maintenance section to

check gearbox fluid levels and to fully lubricate the
machine.

. Inspect hydraulic hoses and connections. Repair or

replace as necessary.
If using aircratft tires, check the air pressure (42 PSI).
Check all hardware for tightness.

6a. Free the driveline clutches. Refer to “Driveline

Clutch Adjustments” Section. (Bondioli & Pavesi
Models)

6b. Perform “Run-In of the Friction Cutch” as described

in the mainenance section. (Weasler Models)

7. If any major components have been replaced, make

sure they run properly.

143263 - Rotary Cutter 1030/1530

(04-April-2008)



Attachments / Accessories

Aircraft Tires (22 x 6.6)

Toolbox & Blade Storage Kit

131384 Recapped foam filled
131385 Recapped air filled (pneumatic)

501012 Brush Blade -bidirectional
(2 req’d per blade carrier or skid pan)

o
L—_-_-_'__:—-___._:-:’—#:-f%@@ﬂn_\
E_—q_ e ;_El?A

501536 Toolbox - (mounting brackets included)

Mounting
Brackets

Clevis Hitch

500335 Clevis Hitch

Tow Hiich

501541 Shredder Blade Kit -bidirectional
(for OMNI and B&P blade carriers)

-/—Lock Nut
B — o — o
—_—

P e l——

=
iy

Qmade

Shredder Bolt\l e "':q__:

Light Kit

501535 Tow Hitch

Guide Wheel

501533 Light Kit - (mounting brackets included)

501580 Wing Guide Wheel - RH (shown)
Wing Guide Wheel - LH

501581

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-34-



Attachments / Accessories

Winch Kit

501534 Manual Wing Winch Kit

Wing Lift Brackets
Clevis Hook

S
Cable @

Pulley Block

Winch Operation

The winch should only be used when the hydraulic
wing lift is disabled. The winch is designed fo lift
only one wing at a time. A pulley block is used

to reduce the amount of effort required to crank
the winch handle to lift the wing. The winch must
always be used with the pulley block. A wing lift
bracket needs to be added to each wing cylinder
lug prior to operation. These are included with the
winch kit.

A DANGER A DANGER A PELIGRO

FALLING WING

||||||

A Danger: Never, at any time, walk near or
under the wing while it is being raised until
safely secured with the wing transport lock
pin. Never allow bystanders near the wing
until it is safely secured.

Note: The standard wing lift is a single
acting hydraulic cylinder, if this is the case,
the hydraulic cylinder may be left attached
to the wing. If the rotary cutter is equipped
with a double acting hydraulic cylinder, the
hydraulic cylinder should be removed and
placed on the deck.

A
7

Lifting Left Wing

Operation:

® Unhook the clevis hook and pulley block from their
storage location on the winch tower.

* Unwind the winch using the crank handle with one
hand, while assisting the cable off the spool with the
other hand. Try to keep a slight tension on the cable
as it unwinds.

* The pulley block has a
bolt at one end, slide the
bolt into the slot (A) on
the wing lift lug and hook
the clevis hook end up
to the lug on the winch
tower (B).

A

@)

[~
||
L
o
=

* Crank the handle to get all
the slack out of the cable. C
Re-check that the clevis

hook is secure and that the @

pulley and cable are free to -

move as required. Crank the B (B)
winch handle (C) fo raise e

the wing.

2)

N

Note: The winch is equipped with an automatic
brake while cranking under load. This takes some
effort to overcome. D

® When the wing is all the

way up, engage the wing ‘
transport safety lock pin (D).

e Slowly turn the crank the
opposite direction to let the
wing down onto the
transport lock pin.

e Unhook the cable and

pulley block and repeat the same procedure on the
other wing if necessary.

o) ==

2020009

* Replace the pulley block and clevis hook back into
their storage location on the winch tower. Make
sure to keep tension on the cable as it is wound
back onto the spool.

Note: To lower the wing, reverse this procedure.

o

g@

Lo~ A
ght Wing) %k\

Alafala]afafa]wyn[A]n[n][n]fR[A[A]N
JUUUUUUUUUUUVUUVUUVUUUU

(Lifting Ri

143263 - Rotary Cutter 1030/1530  (04-April-2008)



143263 - Rotary Cutter 1030/1530

(04-April-2008)



143263 - Rotary Cutter 1030/1530  (04-April-2008)



Parts

General Assembly - 1530 Model

Wing Driveline (pg. 55-56)

Center Shield Right Wing Assembly (pg. 43)

Main Driveline

(pg. 55-56) Assembly Wing Lift Cylinder, 3" x 16 (pg. 53)
(pg. 46) Rephasing Cylinder, 3" x 8” (pg. 54)
. Center Section ’ :
Hitch Assembly Assembly
(pg. 45)

(pg. 41-42)
i

Right Wheel Strut
(Walking Axle
also available)
(pg. 48)

Tie Bar Assembly (pg. 41)
Center Driveline (pg. 55-56)

Wing Driveline (pg. 55-56) lod
: Pan, Blades, &

g 3 : ; =" Hardware (pg. 50)
Left Wing : ; "1«

Assembly _ B Pel F

lbg. 43) R > >\

Sa

Rephasing

Cylinder, & %‘ Rockshaft Assembly
31/2' x 8" @E (00 47)

4 . lpg- 53)
Rephasing Cylinder, P9 /.

3-1/4” x 8" ‘
Ipg. 54

( Driveline Overview ]
Wheels, Hubs & found on pages 55-56

Spindles (pg. 49) (

Left Wheel Strut
(Walking Axle
also available)
(pg- 48)

Gearbox Overview
found on page 68

General Assembly - 1030 Model

Wing Driveline (pg. 55-56)

Main Driveline Center Shield

Right Wing Assembly (pg. 43)
(pg. 55-58) e’;e;"‘g"’ Wing Lift Cylinder, 3” x 16” (pg. 53)
i Center Section Rephasing Cylinder, 3-1/4” x 8” (pg. 54)
. Assembly
Hitch Assembly | (pg. 41-42)
(pg- 45) i

Right Wheel Strut
(Walking Axle
also available)
(pg. 48)

Tie Bar Assembly (pg. 41)

Center Driveline (pg. 55-56)

Counterweight

Assembly (pg. 44) Pan, Blades, &

Hardware (pg. 50)

Wheels, Hubs &
Spindles (pg. 49)

( Driveline Overview ]

found on pages 55-56 aZ

Rephasing &

Gearbox Overview - )
Cylinder, A4
( found on page 68 ] 3?’1 T2 o :::;:.kzl;c):ﬁ Assembly
(pg. 53)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -40-



Center Frame Assembly

118110
118530
118731

500800 - Complete Tie Bar, (no pins) (2
118973 - Bolt, 1/2” x 2-3/4” UNC (4)
500819 - Pin, 1-1/4” x 2-1/16" (4)
500805 - Tie Bar Clevis, Front (2)
Al

NS
2 A

118729 - Lock Nut, 1/2”

UNC GRC Unitorque (4)—/.
118456 - Lock Nut, 17 UNC (2)
131020 - Flat Washer, 1”7 SAE (2)
118843 - Roll Pin, 1/4” x 1-1/2"

-Bolt, 5/16” x 1” UNC (4) ———— =
- Lock Washer, 5/16” (4)
- Flat Washer, 5/16” SAE (4)

Use non-removable loctite
when replacing splitter box
bolt hardware.

—/'

160004 - Cone Shield, 9” Diameter (1)

(Hurdwure - B&P
117453 - Setscrew, 5/8” x 2-1/2" (4) ——
118537 - Flat Washer, 5/8” SAE (4)
118447 - Lock Nut, 5/8” GRC-Unitorque (4)
Hardware - OMNI \
117465 - Setscrew, 3/4” x 3" (4)

118775 - Flat Washer, 3/4” SAE (4)

118422 - Lock Nut, 3/4” GRC-Unitorque (4)

\ J

Splitter Gearbox - B&P
170011 - 1000 RPM

170021 - 540 RPM

118009 -
500813 -
118729 -
118901 - Lynch Pin, 3/16” x 1-1/2" (2)

Bolt, 1/2” x 1-1/4” UNC (2)
Pin, 1-1/4" x 4-7/8" (2)

500910 - Cable,
1/4" x 18" (1)
(Optional)

Center Driveline - B&P
160003 - 1000 RPM
160005 - 540 RPM

Lock Nut, 1/2” UNC GRC Unitorque (2)

B&P Only
500162 - Spacer

447 - Lock Nut, 5/8”

Splitter Gearbox - OMNI
170201 - 1000 RPM

170263 - 540 RPM

Center Driveline - OMNI
160233 - 1000 RPM

500801 - Tie Bar Rod,
160250 - 540 RPM

1" x 80" (2)

See Detail 118495 - Jam Nut,

1” Heavy (2) ez,
118336 - Grease Fitting, ;
1/4” (2)
118843 - Roll Pin, 1/4” x 1-1/2" (2)
’ 500804 - Tie Bar Clevis, Rear - Threaded (2)
— See Detail

500150 - Center ﬂ 4_See Detail

O

Frame

500604 - 4 Bolt Chain
Safety Bar (5)

GRC-Unitorque (6)

500853 - Center Skid Shoe (2) - B&P
500880 - Center Skid Shoe (2) - OMNI

500911 - Cable, 1/4” x 21”7 (2)
(Optional)

118378 - Bolt, 5/8” x 1-3/4" (6)

118964 - Carriage Bolt, 3/8” x 3” (23) ——s, :
118511 - Flat Washer, 3/8” (23) z
118417 -

500913 - Cable, 1/4” x 65" (1)
(Optional)

Lock Nut 3/8” UNC GR5 (23)

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-41-



Center Frame Assembly

118901 - Lynch Pin, 3/6” x 1-1/2” (1)

118378 - Bolt, 5/8"x 1-3/4” (2)
118447 - Lock Nut, 5/8”

GRC-Unitorque (2)
118537 - Flat Washer,

170251

Counter Clockwise - B&P
170063 - Gearbox 1000 RPM
170017 - Gearbox 540 RPM gt =

Counter Clockwise - OMNI
- Gearbox 1000 RPM
170259 - Gearbox 540 RPM

Clockwise - B&P
170061 - Gearbox 1000 RPM
170019 - Gearbox 540 RPM

t»r" -OR- "x-rﬂ Clockwise - OMNI
170253 - Gearbox 1000 RPM
170261 - Gearbox 540 RPM

5/8" SAE (2) —"3. )
501005 - Urethane Bumper (2) 1Ty

fl—lordwore B&P
118982 - Bolt, M8 x .125 x 20 P8.8 (2)

118556 - Lock Washer, M8 (2)
118731 - Flat Washer, 5/16" SAE (2)
500719 - Shield Bumper Plate (1)
Hardware - OMNI

117463 - Bolt, M10 x 1.5 x 20 P8.8 (2)
117464 - Lock Washer, M10 (2)

118511 - Flat Washer, 3/8” (2)
\503308 - Shield Bumper Plate (1)

[Hordwure - B&P

118795 - Bolt, 5/8” x 2-1/4"” GRS (6)
118537 - Flat Washer, 5/8” SAE (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6)
Hardware - OMNI

118048 - Bolt, 3/4” x 2-1/2" GRS (6)
118775 - Flat Washer, 3/4” SAE (6)

\'I 18422 - Lock Nut, 3/4” GRC-Unitorque (6)

118447 - Lock Nut, 5/8” GRC-Unitorque (4)
143123 - Hose Holder Spring (4)

118537 - Flat Washer, 5/8” SAE (4)
118024 - Bolt, 5/8” x 1-1/2” UNC (4)

— 118983 - Bolt, 1/4” x 3/4" (4)
—— 118555 - Flat Washer, 1/4” (4)
133100 - Manual Holder (1)
— 118555 - Flat Washer, 1/4” (4)
— 118483 - Lock Nut, 1/4”
- Unitorque (4)

l 18483 - Lock Nut, 1/4”
- Unitorque (2)

118005 - Bolt, 3/8”
x 1”7 UNC (2)

500137 - Bracket (1)

118417 - Lock Nut, 3/8” UNC (2)

142135 - SMV Sign (1) —
118983 - Bolt, 1/4” x 3/4" (2) —

118729 - Lock Nut, 1/2” GRC-Unitorque

{ 500825 - Wing Float Link - B&P
L500828 - Wing Float Link - OMNI

117087 - Bushing, 1-1/4” OD x 1” 2 of each

500817 - Pin, 1-1/4" x 2-7/16" Req'd for
118112 - Bolt, 1/2” x 3” UNC 1530 Model
117111 - Bushing, 1-1/2” OD x 1” (2)
#2 118087 - Bolt, 3/8” x 2" UNC
501007 - Rubber Spring
118417 - Lock Nut, 3/8” UNC 2 of each
Req'd for
118957 - Transport Pin, 3/4" x 6" 1530 Model

118830 - Hair Pin, 3/16" x 3-1/4"

118729 - Lock Nut, 1/2” GRC-Unitorque (4)
500815 - Pin, 1-1/4” x 3" (4)
118009 - Bolt, 1/2” x 1-1/4” UNC (4)

143263 - Rotary Cutter 1030/ 1530

(04-April-2008)



Righl‘ / Left Wing Assembly (Right Wing Assembly Shown)

118729 - Lock Nut, 1/2” GRC Unitorque (6) —

118512 - Flat Washer, 1/2” (6) ——————
118642 - Carriage Bolt, 1/2” x 1-1/4" (6)

500608 - 5 Bolt Chain Safety Bar (3)
500912 - Cable, 1/4” x 717 (1)

(Optional)
500600 - 3 Bolt Chain Wing Skid Shoe - RH (1)
Safety Bar (2) 500868 - B&P
500882 - OMNI

Wing Skid Shoe - LH (1)
500869 - B&P

«_ gif | 500883 - OMNI

Wing Driveline
160010 - (1000 / 540 RPM) B&P
160201 - (1000 / 540 RPM) OMNI J

500240 - Right Wing Frame (shown)
500241 - Left Wing Frame

500837 - Hinge Pin, 1-3/16” x 97-3/4" (1)
118966 - Roll Pin, 5/16” x 1-3/4” (4)
500848 - End Retainer, 1-3/4” x 17 (2)
500612 - Hinge Safety Chain Bar (2)

500604 - 4 Bolt
Chain Safety Bar (1)

500914 - Cable,1/4” x 67" (1) (Optional)

——118982- Bolt, M8 x .125 x 20 P8.8 (4) - B&P

118964 - Carriage Bolt, 3/8” x 3" (25)
117463- Bolt, M10 x .15 x 65 P8.8 (4) - OMNI

118511 - Flat Washer, 3/8” (25) ——

118556 - Lock Washer, M8 (4) - B&P 118417 - Lock Nut, 3/8” UNC GR5 (25) ——
117464 - Lock Washer, M10 (4) - OMNI
118731 - Flat Washer, 5/16” SAE (4) - B&P Right Wing Counter Clockwise - B&P Left Wing Clockwise - B&P )
118511 - Flat Washer, 3/8” (4) - OMNI 170005 - Gearbox 1000 RPM . 170003 - Gearbox 1000 RPM
170015 - Gearbox 540 RPM - ‘ “OR- ’ . 170013 - Gearbox 540 RPM
160004 - Cone Shield, 9” Diameter (1) [ RW Counter Clockwise - OMNI ' N Leht Wing Clockwise - OMNI
170257 - Gearbox 1000 RPM 170255 - Gearbox 1000 RPM
e 170261 - Gearbox 540 RPM 170259 - Gearbox 540 RPM )
-
[ | ] \
- Gearbox Hardware - B&P Gearbox Hardware - OMNI
118795 - Bolt, 5/8” x 2-1/4” GRS (6) 118048 - Bolt, 3/4” x 2-1/2" GRS (6)
118537 - Flat Washer, 5/8” SAE (6) 118775 - Flat Washer, 3/4” SAE (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6) 118422 - Lock Nut, 3/4” GRC-Unitorque (6))
B&P Only

500162 - Spacer Ri
pacer Fing 118972 - Jam Nut, 1-1/4” UNC GR2 (2)

500844 - Wing Link Adjustment (1)
( 117110 - Bushing, 1-1/4” OD x 3/4” (1)

117087 - Bushing, 1-1/4” OD x 1” (1)
118962 - Lock Nut, 1-1/4” UNF GRS (1)
131206 - Flat Washer, 1-1/4” SAE (1)

-~ E500331 - Bolt, 1/4” UNF

X71/2" GR8 PL (1)

133088 - Cap,
plastic (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Counterweight Assembly 10:0 modei oniy

118966 - Roll Pin, 5/16” x 1-3/4" (2)
500837 - Hinge Pin, 1-3/16" x 97-3/4" (1)

500264 - Counterweight Frame (1)

500870 - Counterweight Skid (1)-B&P
500876 - Counterweight Skid (1)-OMNI

118984 - Bolt, 1-1/4” x 3" GR5 (2)
500257 - Bolt Plate (2)
118445 - Lock Nut, 1-1/4” GR5 (2)

: ”4117436- Bolt, 1” x

8-1/2" GRS5 (6)

118417 - Lock Nut, 3/8”
UNC GRS5 (4)

306356 - Chain, 5/16”
- 11 Links (4)

118511 - Flat Washer, 3/8” (8)
118136 - Bolt, 3/8” x 1-1/2" (4)

118642 - Carriage Bolt, 1/2” x 1-1/4" (10)
118456 - Lock Nut, 1”7 GRS (6) 118587 - Flat Washer, 1/2” F436 PL (10)
118520 - Flat Washer, 1" (6] 118729 - Lock Nut, 1/2” GRC Unitorque (10)

500260 - Weight Plate, 17 (12) 500868 - Wing Skid Shoe - RH (1) - B&P
500882 - Wing Skid Shoe - RH (1) - OMNI

Optional Rubber Shield Assembl
501035 - Rubber Safety Shield Assembly

- includes -

Wing Skid Shoe - LH (1)
500869 - B&P
500883 - OMNI

118420 - Lock Nut, 1/2” UNC GR5 (2)
501037 - Bolt Plate, 1/4” (1)
501038 - Rubber, Safety Shield (1)

118011 - Bolt, 1/2” x 1-1/2" (2)1

143263 - Rotary Cutter 1030/1530  (04-April-2008) -44-



Hitch Assembly

143111 - Hose Holder (1)
118024 - Bolt, 5/8” x 1-1/2” UNC (1)
118514 - Washer, 5/8" (1)

118447 - Lock Nut, 5/8” UNC Unitorque (1) ——————@

117111
li Bushing (2)

118061 - Bolt, 3/4” x 5” UNC (1)

118336 - Grease Fitting, 1/4” (1)
500328 - Jack Holder (1)

118516 - Flat Washer, 3/4” (6)
502088 - Collar, 4” OD (1) 118043 - Bolt, 3/4” x 2” UNC (3)

131206 - Flat Washer,
1-1/4" SAE (1)

118962 - Lock Nut,
1-1/4” UNF GR8 ;7 F)
503315 - Swivel Hitch (1) Sy
118929 - Lock Pin, 3/8”
x 1-1/2" (1)
500330 - Bolt, 1-1/4”
x 7-1/2" UNF

¢/w Grease Fitting (1)
118336 - Grease Fitting, 1/4” (1)

' Precision Hitch Assembly
500340 - Precision Hitch Assembly
- includes -
Clevis Hitch Assembl 118965 - Bolt, 1-1/4” x 5-1/2” UNF GRS (1)

118422 - Lock Nut,
3/4” UNC (4)

132051 - Sidewind
Jack (1)

116244 - Safety Chain,
10,100 Ibs (1)

500335 - Hitch Clevis 500325 - Washer, 4" OD (])

118951 - Retainning Ring, 2” Ext. (1) N
500318 - Hitch Tongue (1)

- OR - - includes -
118950 - Bushing, 2-1/2” OD (1)

118336 - Grease Fitting, 1/4” (1)

500324 - Bushing, 4” OD (1) ‘é
500327 - Washer, 3” OD (1)
118962 - Lock Nut, 1-1/4" UNF GR8 (1) \99

143263 - Rotary Cutter 1030/1530  (04-April-2008) -45-



Center Shield and Hydraulic Hose Clamps

[ 500715 - Center Shield Assembly (1) - B&P ]
500020 - Center Shield Assembly (1) - OMNI

- includes -
133093 - Capscrew, M8 x 1.25 x 30mm (2)
133092 - Plastic Handle (1)
133094 - Nut, M8 x 1.25mm (2)

Hose Clamp Layout Assembly
(See Detail Below)

e \ (

Single Acting Hose Clamp Layout Double Acting Hose Clamp Layout
118945 - Bolt, 5/16
&\ x 2-3/4 UNC (1)
118144 - Bolt, 5/16 s s
; 118144 - Bolt, 5/16
780279 - Top Plate (2) 780279 - Top Plate (2)

780278 - Hose Clamp Block (2) 780278 - Hose Clamp Block (3)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -46-



Rockshaft Assembly

Rockshaft Suspension Detail 500840 - Tmmpfm Lock
Preloading of rubber spring required 243500 - Lock Pin, 5/16" x 2-1/2
on all strut assemblies. Exposed
thread length should be
approximately 1/2”

when using correct
hardware. /

131020 - Flat Washer 1” SAE (2)
118966 - Roll Pin, 5/16" x 1-3/4" (2)
500412 - Pin, 1” x 4-11/16"

500400 - Rockshaft

117110 - Bushing,
1-1/4" OD x 1”

118962 - Lock Nut,
1-1/4” UNF GRS

131206 - Flat Washer,
1-1/4" SAE

- 500330 - Bolt, 1-1/4”
qf x 7-1/2" UNF
_ (c/w Grease Fitting)

117454 - Bolt,
1-1/4" x 8"
UNF GR8

131206 - Flat Washer, 1-1/4” SAE
118962 - Lock Nut, 1-1/4” UNF GR8

500730 - Lower Strut
(Strut Only)

118447 - Lock Nut, 5/8”
UNC GRC -Unitorque

117462 - Flat Washer, 5/8"x 2"x 1/4"/
501003 - Bumper, 2" x 5/8”

Walking Axle 501006 - Rubber Spring
117461 - Bolt, 5/8” x 6” UNC GR8

500726 - Walking Axle (opposite configuration) -

500725 - Walking Axle 118336 - Grease

Fitting, 1/4” (1)

Hub & Spindle Assembly (2)
(see detail on page 49)

118644 - Bolt, 3/8” x 3” UNC GRS (2)
118417 - Lock Nut, 3/8” UNC GR5 (2)

117082 - Bushing, 83.2mm OD (2)
500729 - Pin, 2-7/8” OD x 5-3/4" (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -47-



Wheel Strut Assemblies

r ) Upper Strut
Wing Suspension Detail Commeon
Preloading of rubber spring required e 117110 - Bushing, /o
on all sirut assemblies. Exposed 500450 - Upper Strut, 1-1/4” OD )g( 1”

- Right Side (Not Shown)

500455 - Upper Strut,
- Left Side (Shown)

thread length should be
approximately 3/8”
when using correct

hardware.

500330 - Bolt, 1-1/4”
x 7-1/2" UNF
(c/w Grease Fitting)

Suspension Components

131206 - Flat Washer,1-1/4" SAE

117461 - Bolt, 5/8” x 6” UNC GR8 118962 - Lock Nut,1-1/4” UNF GR8
501006 - Rubber Spring

501003 - Bumper, 2” x 5/8"
117462 - Flat Washer, 5/8"x 2"x 1/4"

118447 - Lock Nut, 5/8” UNC
GRC -Unitorque

Lower Strut
Single Wheel

500735 - Lower Strut,
Single Wheel

Lower Strut
Double Wheel

500730 - Lower Strut,
Double Wheel - Common

118417 - Lock Nut,
3/8” UNC GR5 \

118644 - Bolt, 3/8"
x 3” UNC GR5

Hub & Spindle Assembly
(see Detail on page 49)

118963 - Flat Washer, 1-1/4IN GRS (1)
L 118962 - Lock Nut, 1-1/4” UNF GRS (2)
117454 - Bolt, 1-1/4” x 8" UNF GR8 (2)

Walking Axle

500726 - Walking Axle - Right Wing (not shown)

500725 - Walking Axle - Left Wing 118336 - Grease

Fitting, 1/4” (1)

Hub & Spindle Assembly (2)
(see detail on page 49)

e 118644 - Bolt, 3/8” x 3” UNC GRS5 (2)
@ 118417 - Lock Nut, 3/8” UNC GR5 (2)
117082 - Bushing, 83.2mm OD (2)
500729 - Pin, 2-7/8" OD x 5-3/4" (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -48-



Hub & Spindle

131390 - Hub & Spindle Assembly

This model comes with a three

piece seal and different hub. All
other components common with
131380 Hub/Spindle Assembly.

131380 - Hub & Spindle Assembly |
This model comes with a one |
piece seal and different hub. All !
other components common with |
131390 Hub/Spindle Assembly. !

131117 - Seal, Dust - CR15190 (1)-----

131381 - Hub, 517-1 (c¢/w studs & cups) -

Wheels

131393

131391

_______________________________

131386 -
x 1-13/16 UNF GRS (5)

131105 -
131108 -

118774

131395

- Washer, Flat - 7/8 SAE (1)
118836 -
118498 -
131383 -
- Dust Cap Protector (1)
131190 -

Bolt, Stud - 1/2

Cup, Bearing - LM67010 (1)
Cone, Bearing - LM67048 (1)

131382 -
- Seal, Retainer - CTD 2762C (1)
131392 -
- Seal, C/Face - CTD 2763C (1)
131024 -
131025 -

Spindle, $517-1 (1)
Seal, V - CTD 2764 (1)

Cone, Bearing - LM48548 (1)
Cup, Bearing - LM48510 (1)

131389 - Hub, CTD 517-7 (c/w studs & cups) (1)
118336 - Grease Fitting (1)
- ]

Pin, Cotter (1)

Nut, Castle - 7/8 UNF GR5 (1)

Cap, Dust (1)

Nut, Wheel - 1/2 UNF GR5 (5)

131315 - Laminated Tire

131384 -
131385 -

Recapped Foam Filled Aircraft Tire
Recapped Air Filled Aircraft Tire (Pneumatic)

143263 - Rotary Cutter 1030/1530  (04-April-2008)



for correct Cutter Pan Mounting Hardware
including nuts, coned washers, & cotter pins.

Note: See Gearbox Details pg. 68-82
Blades, Pan, & Hardware

Standard Blade Carrier Assembly

& 117417 - Blade Lock Nut
(Tapered) (2)

500525 - Blade Carrier - B&P (1)
(shown above)

500545 - Blade Carrier - OMNI (1)

Castle Nut —
Cotter Pin

117415 - Blade Bolt - Square 1 —

Shoulder (Tapered) (2)

— Clockwise Blades +
Optional Skid Pan Assembly

(B&P Gearbox Models Only)

& 118949 - Blade Bolt Lock Nut (2)

&= 118981 - Blade Bolt Flat Washer (2)
(High Suction & Brush
Blade)

501027 - 5” High
Suction - Twist (1)

501025 - 5” High
Suction Blade (1)

501029 - 4” High
\ Suction - Twist (1)

500510 - Cutter Pan (2)

118947 - Blade Bolt (

==
501015 - 4” High
Suction Blade (1)

501541 Shredder Blade Kit
(For OMNI & B&P blade carriers) . I
——— 117417 - Blade Lock Nut Counter Clockwise
(Tapered) (2)
— ~ —501013 - Shredder Blade (2) 501028 - 5” High Suction - Twist (1)

501026 - 5” High Suction Blade (1)

T e 501030 - 4” High Suction - Twist (1)
117475 - Shredder Bolt (2)1 el T~ 501016 - 4” High Suction Blade (1)

501012  Brush Blade - bidirectional
(2 req’d per blade carrier or skid pan)

Brush Blade

143263 - Rotary Cutter 1030/1530  (04-April-2008) -50-



Hydraulic Schematics

Height Control Cylinders - 1530 Model
(Note: Cylinder details are shown on a separate page)

ll— 141581 - Coupler, Tip (2)

88141515 - Nipple, (2)

141504 - Elbow, 90°
141515 - Nipple

126503 - Hose, 3/8 x 82"

141616 - Elbow, 45° (4) 1

126666 - Hose, 3/8 x 192"
— 126667 - Hose, 3/8 x 246"

122836 - Wing J
Height Cylinder '“ \;'- \—
(3-1/4" x 8"x 1-1/4") —--I — o =

” 126626 - Hose, 3/8 x 168" —

—122850 - Center Height Cylinder, I
(3-1/2" x 8" x 1-1/4")

Wing Lift Cylinders - 1530 Model
(Note: Cylinder details are shown on a separate page)

*141581 - Coupler, Tip (2) ——f} l B2 141581 - Coupler, Tip (2)

© 141506 - Orifice Plate (2)

141506 - Orifice Plate (2)

*141515 - Nipple, (2) H.H— 141515 - Nipple, (2)

©126668 - Hose, 3/8 x 264"

501530 - Optional double-acting
wing lift kit available and shown
with dashed lines and italic font.

126648 - Hose, 3/8 x 180" (2)
©126665 - Hose, 3/8 x 240”

122830 - Wing
Height Cylinder
(3" x 8"x 1-1/4")

Vs

Hose Routing Options
- Standard hose routing for

© 141504 - Elbow, 90° (2)
(Replaces Filter Vent)

141504 - Elbow, 90° (2) |—

141501 - Tee
126549 - Hose, 3/8 x 55”

141513 - Elbow, 90°
141615 - Cap

1
'

122859 - Vent, Filter (2) —— %

122875 - Wing Lift
Cylinder, (2)
(3" x 16" x 1-1/2")

126546 - Hose, 3/8 x 40”

independant wing lift is shown
in the diagram to the left.

- An dlternate hose routing for
combined wing lift is shown in
diagram below.

i Cap

V Elbow

Uncap Tee —pemiimm

143263 - Rotary Cutter 1030/1530

(04-April-2008)

-51-



Hydraulic Schematics

Hvdravlic Fittina Guide Height Control Cylinders - 1030 Model
(Note: Cylinder details are shown on a separate page)

l 141581 - Coupler,

Tip - 3/4 ORBF BB 141581 - Coupler, Tip (2)
B B8 141515 - Nipple, (2)
o= 141506 - Orifice, 126666 - Hose, 3/8 x 192"

Plate 0.0700” ID
ate 0.0700 126667 - Hose, 3/8 x 246"

. 141515 - Nipple,

-3/4JIC M x
3/4 ORB M

141513 - Elbow, 90°

-3/4JICMx M
141504 - Elbow, 90°
4 ]g}i(.)l:C-J\eelM M ———— 141515 - Nipple
- X X ”
122850 - Center —— 126503 - Hose, 3/8 x 82
Height Cylinder, 141616 - Elbow, 45° (2)
141504 - Elbow, 90° (3:1/2" x 8" o
-3/4 JIC M x x1-1/47) | l
3/4 ORB M =\ 122836 - Wing
T o m Height Cylinder
M (3-1/4" x 8"
141616 - Elbow, 45° M x 1-1/4")
‘ -3/4 ICM x
3/4 ORB M

-3/4JCF Wing Lift Cylinders - 1030 Model
(Note: Cylinder details are shown on a separate page)

122859 - Vent,
W Filter - 3/4 —— 141581 - Coupler, Tip
ORB M *141506 - Orifice Plate

— ¥ +141515 - Nipple
141581 - Coupler, Tip !

141506 - Orifice Plate —— L 126665 - Hose, 3/8 x 240"
141515 - Nipple

126648 - Hose, 3/8 x 180”
— 126546 - Hose, 3/8 x 40”

— 141504 - Elbow, 90°

*501531 - Optional double-acting
wing lift kit available and shown
with dashed lines and italic font.

o 141504 - Elbow, 90°
(Replaces Filter Vent)

\

141513 - Elbow, 9O°jl- \ 122859 - Vent, Filter
\\— — e — -

%

122875 - Wing Lift Cylinder

(3" x 16" x 1-1/2")

143263 - Rotary Cutter 1030/1530  (04-April-2008) -52-



Cylinders

122875 - Wing Lift Cylinder (with Internal Compression Spring) - 3” x 16” x 1-1/2"

122879 - Rod/Clevis - 1-1/2" x 16” 118796 - Bolt, Shoulder - 1/2” UNC
122556 - Cap, Open - 3" x 1-1/2” 118924 -Flat Washer - .591” ID x .905” OD
122558 - Lock Ring, 3” 118930 - Pin, - 1” x 2-13/16"
122877 - Barrel, 3" x 16"
143500 - Spring, Compression /ﬁ
122881 - Piston, 3" /' Q ;
118441 - Lock Nut, 7/8 UNF ’ P
Unitorque
\ ,

%\ 118930 - Pin, - 1" x 2-13/16"
P 18924 - Flat Washer - .591” ID x .905"” OD

$ 118796 - Bolt, Shoulder - 1/2” UNC

122850 - Center Height Control Cylinder (with Rephasing Grooves) = 3-1/2” x 8” x 1-1/4”

122834 - Rod/Clevis - 1-1/4” x 8”
122856 - Cap, Open - 3-1/2" x 1-1/4"
122658 - Lock Ring, 3-1/2"

122852 - Barrel, 3-1/2" x 8"
122663 - Piston, 3-1/2"

118441 - Lock Nut, 7/8 UNF
Unitorque

1/2”
3/a"

1”

27

\ J/

122860 - Cylinder Stop Block Kit
118930 - Pin, - 1” x 2-13/16” J
118924 - Flat Washer - .591” ID x .9 \/0

{\j 122857 - Seal Kit
05” OD
118796 - Bolt, Shoulder - 1/2” UNC

143263 - Rotary Cutter 1030/1530  (04-April-2008) -53-




Cylinders

122836 - Wing Height Control Cylinder (with Rephasing Grooves) = 3-1/4” x 8” x 1-1/4”

(1530 Model - Left Wing, 1030 Model - Right Wing)
118796 - Bolt, Shoulder - 1/2” UNC

118924 -Flat Washer - .591” ID x .905” OD
118930 - Pin, - 17 x 2-13/16"

122085 - Rod/Clevis - 1-1/4” x 10"

122840 - Cap, Open - 3-1/4” x 1-1/4" .

122842 - Lock Ring, 3-1/4" .

122838 - Barrel, 3-1/4” x 8" |

122843 - Piston, 3-1/4

118441 - Lock Nut, 7/8 UNF -

Unitorque b

o

Q 122849 - Seal Kit

118930 - Pin, - 1” x 2-13/16" a

118924 - Flat Washer - .591” IDx .905"OD __ = -
118796 - Bolt, Shoulder - 1/2” UNC \ﬁ

122830 - Wing Height Control Cylinder (with Rephasing Grooves) = 3” x 8” x 1-1/4”"
(1530 Model - Right Wing, 1030 Model - n/q)
118796 - Bolt, Shoulder - 1/2” UNC

118924 -Flat Washer - .591” ID x .905” OD
118930 - Pin, - 1” x 2-13/16”

122085 - Rod/Clevis - 1-1/4” x 10” :

122799 - Cap, Open - 3" x 1-1/4”

122558 - Lock Ring, 3” Iy

122832 - Barrel, 3” x 8” =

122563 - Piston, 3" <4

118441 - Lock Nut, 7/8 UNF
Unitorque

122800 - Seal Kit
118930 - Pin, - 1” x 2-13/16" gb

118924 - Flat Washer - .591” ID x .905” OD
118796 - Bolt, Shoulder - 1/2” UNC

143263 - Rotary Cutter 1030/1530  (04-April-2008) -54-



Driveline Overview

160200 - Main Driveline, 1000 PTO :
160246 - Main Driveline, 540 PTO

160235 - Torque Limiter,
Wing - 540/1000 PTO
1700 Nm (15000 in'lbs) - (2)

-
L~
-
-

160201 - Wing Driveline,
540/1000 PTO - (2)

S

C Hardware Torque )

~-{_ 300 Nm/225 Ibft )

_=~-{_ 110Nm/80 Ibft )

(300 Nm/225 Ibft }-~._

540/1000 PTO
P9-63 | 160250 - Center Driveline

66 160273 - Torque Limiter,
Center, 1300 Nm

(12000 inlbs)

540 PTO
160246 - Main Driveline, 540 PTO - (1)

160201 - Wing Driveline, 540/1000 PTO - (2)

160235 - Torque Limiter, - Win
0 i pg.65

1700 Nm (15000 inlbs) - (2)

160250 - Center Driveline - (1)

160273 - Torque Limiter,- Center
1300 Nm (12000 inlbs) - (1)

Note: The direction of rotation of the
outer drivelines (B) is opposite to the
front and center driveline rotation (A).

A \//( 300 Nm/225 Ibft )

1000 PTO
160200 - Main Driveline, 1000 PTO - (1)

160201 - Wing Driveline, 540/1000 PTO - (2)

160235 - Torque Limiter, - Win
: i pg.65

1700 Nm (15000 inlbs) - (2)

160250 - Center Driveline - (1)

160273 - Torque Limiter,- Center
1300 Nm (12000 inlbs) - (1)

A

=

<

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-55-



Driveline Overview

‘e

160000 - Main Driveline, 1000 PTO - (1)
160001 - Main Driveline, 540 PTO - (1)

160151 - Torque Limiter,
Wing - 540/1000 PTO
950 Nm (8400 inlbs) - (2)

160010 - Wing Driveline,
540/1000 PTO - (2)

(150 Nm/110 Ibft )=~ _

( Hardware Torque )

{220 Nm/160 Ibft )

—==-{_ 150 Nm/110 Ibft )

-
=
z

_~{ 150 Nm/110 Ibft )

(150 N~ml/110|b‘ﬁ)

540 PTO
P9-64 ] 160005 - Center Driveline

67 160155 - Torque Limiter,
Center, 1450 Nm

(13000 inlbs)

540 PTO
160001 - Main Driveline, 540 PTO - (1)

160010 - Wing Driveline, 540/1000 PTO - (2)

160151 - Torque Limiter, - Win
o i pg.67

950 Nm (8400 in'lbs) - (2)

160005 - Center Driveline - (1)

160155 - Torque Limiter,- Center
1450 Nm (13000 inlbs) - (1)

1000 PTO

160003 - Center Driveline | P9-%4
160151 - Torque Limiter,
] pg.67

Center, 950 Nm
(8400 inlbs)

-OR-

1000 PTO
160000 - Main Driveline, 1000 PTO - (1)

160010 - Wing Driveline, 540/1000 PTO - (2)

160151 - Torque Limiter, - Win
o i pg.67

950 Nm (8400 in'lbs) - (2)

160003 - Center Driveline - (1)

160151 - Torque Limiter - Center
950 Nm (8400 in'lbs) - (1)

A

=

<

Note: The direction of rotation of the
outer drivelines (B) is opposite to the
front and center driveline rotation (A).

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Drivelines 160200 - 1000 PTO Driveline - Main
(Cat. 5 80° EBL C.V.) Universal Joint
Telescoping Assembly with Guard

119538 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119539 - Driveline Outer Guard - (1)

. e 119530 - Driveline Slider
119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

119537 - Driveline Yoke & Shaft - (1)
119535 - Cross Kit & Bearing Cat 5 - (2)
119536 - Driveline Center Housing - (1)
119641 - Yoke, Q.D. C/V, 1-3/8 - 21 SPL - (1)

119531 - Driveline Slider Assembly Outer, without Guard - (1)

119529 - Driveline Guard Set - Inner & Outer - (1)

119533 - Driveline Slider Assembly Inner, without Guard - (1)

119489 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119510 - Driveline Yoke, Tube, Sleeve - (1)

119532- Driveline Slider

Inner, with Guard - (1)
119540 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) __|
118447 - Lock nut, 5/8 UNC - (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -57-



Drivelines

160000 - 1000 PTO Driveline - Main
Driveline with 80° CV Joint - B&P SFT $6

@

160069 - Shield
160073 - Screw (6)
160070 - Ring

160071 - Shield ~ g

160072 - Shiskd —

160064 - Ring 160073
o I = S
160065 - Cone/Tube (4)

160073 - Screw (4)

160066 - Cone/Tube

I '\ 160073 - Screw (3)
160127 - Ring

160068 - Shield

Optional
160102 - Yoke, S6 -1 3/4
20 spline (c/w Sleeve)

160086 - Shield Kit

160050 - Yoke, S6 -1 3/8
21 spline (c/w Sleeve)

160055 - CV Body, S6
160054 - Yoke, S6
160056 - Tube

160083
Inner Shaft
(c/w Shielding)

e —
160078 - Sleeve

160051
Cross Kit
#
160053
Grease
Fitting
160058
Pin, Roll
160082
Outer Shaft
(c/w Shielding)
160063
Grease
Fitting (2)
160061
Cross Kit
§
160057 - Tube I

160059 - Pin, Roll
160060 - Yoke, S6
160062 - Yoke, S6 (c/w Bolt)

B MMEEER—— 0079 - Bokt, Pivot (c/w Nuf)

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-58-



Drivelines 160246 - 540 PTO Driveline - Main
(Cat. 6 80° C.V.) Universal Joint
Telescoping Assembly with Guard

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

160259 - Driveline Outer Guard - (1)

. e 160251 - Driveline Slider
119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

160258 - Driveline Yoke & Shaft - (1)
160256 - Cross Kit & Bearing Cat 6 EBL - (2)
160257 - Driveline Center Housing - (1)
160255 - Yoke, Q.D. C/V, 6 SPL - (1)

160252 - Driveline Slider Assembly Outer, without Guard - (1)

119529 - Driveline Guard Set - Inner & Outer - (1)

160254 - Driveline Slider Assembly Inner, without Guard - (1)

160262 - Yoke 1-3/4 - 20 Spline - (1)
119954 - Cross Kit & Bearing - 55 EBL (1)
160261 - Driveline Yoke, Tube, Sleeve - (1)

160253- Driveline Slider

Inner, with Guard - (1)
160260 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) —
118447 - Lock nut, 5/8 UNC - (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -59-



Drivelines

160001 - 540 PTO Driveline - Main

Driveline with 80° CV Joint - B&P SFT S8

160104 -
160073 -
160105 -

- Shield .

160106

160107 -

160099
160100

Coneribe S

160073 -

@

Shield
Screw (6)
Ring

hield

Ring 160073
==} Screw
(4)

Screw (4)

N

160101 - Cone/Tube
160073 - Screw (3)
160127 - Ring
160103 - Shield

[W—

160116 -

e —
160108 - Sleeve
(4]
160087 - Yoke, S8 -1 3/8 o D
6 spline (c/w Sleeve) 160088,
Cross Kit
160091 - CV Body, S8
160090 - Yoke, S8
160092 - Tube
#
160053
Grease
Fitting
. 160094
Pin, Roll
Shield Kit
160112
Outer Shaft
(c/w Shielding)
160063
Grease
160113 Fitting (2)
Inner Shaft
(c/w Shielding) = O
160097
Cross Kit
§
160093 - Tube o
160095 - Pin, Roll
160096 - Yoke, S6
— 160098 - Yoke, S6 (c/w Bolt)
B WMmEER 0079 o, Pivot (c/w Nuf

143263 -

Rotary Cutter 1030/1530  (04-April-2008)

-60-



Drlvellnes 160201 - 540/1000 PTO Driveline - Wing
Universal Joint Telescoping Assembly with

Non-Adjusting Friction Clutch

118729 Lock nut, 1/2 UNC - (2)
118082 - Bolt, 1/2 x 3-1/2 UNC GRS - (2)

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119486 - Driveline Outer Guard - (1) A i
I— - 119480 - Driveline Slider
Outer, with Guard - (1)

119485 - Driveline Yoke & Shaft - (1)
119900 - Cross Kit & Bearing - (1)
160235 - Clutch Assembly, Non-Adjusting - (1) (Detail - pg. 65)

119481 - Driveline Slider Assembly Outer, without Guard - (1) —

119479- Driveline Guard Set - Inner & Outer - (1)

119483 - Driveline Slider Assembly Inner, without Guard - (1)

119489 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119488 - Driveline Yoke, Tube, Sleeve - (1)

119482 - Driveline Slider
Inner, with Guard - (1)

119487 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) —
118447 - Lock nut, 5/8 UNC - (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -61-



Drivelines 160010 - 540/1000 PTO Driveline - Wing
Driveline with Torque Limiter - B&P SFT S6

~S

160061
Cross Kit
160151 - Torque Limiter - 950 NM :
(Detail - pg. 67)
160123 - Yoke, S6
160124 - Tube
160126 - Ring
160169 - Shield
| 160147
160073 - S 3
160156 - c:r:z;r(ul)ae = Quter Shaft
(Outer) (c/w Shielding)
160171 - Shield Kit
— 160095
Pin, Roll
160063
Grease
160148 Fitting (2)
Inner Shaft
(c/w Shielding)
160157 - Cone/Tube
'\ Wnner) 160125 - Tub
160073 - Screw (3) 5 - Tube
160169 - Shield 160059 - Pin, Roll
160127 - Ring 160060 - Yoke, S6
160129 - Yoke, S6 (c/w Bolt)
. EMEEEE 160120 - Bolt, Pivot (c/w Tapered Nut)
or
— 160170 - Bolt, Pivot (c/w Locknut)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -62-



D . I- 160250 - 540/1000 PTO Driveline - Center
rivelines Double Center Universal Joint with
Non-Adjusting Friction Clutch

160250 - 540/1000 PTO

118129 - Bolt, 3/8
x 1-1/4 UNC - (8)

118417 - Lock nut, 118031 - Bolt, 5/8
3/8 UNC - (8) x 3 UNC GR8 - (1)

119489 - Yoke 1-3/4
20 Spline - (1)

[CI—— 118447 - Lock nut,
5/8 UNC - (1)
160245 - Yoke, Double
Center -M- (1)
160244 - Yoke, Double Center -F- (1)
119900 - Cross Kit & Bearing - (2)
160273 - Clutch Assembly, Non-Adjusting - (1)
(Detail - pg. 66)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -63-



D . I. 160003 - 1000 PTO Driveline - Center
rivelines Driveline with 950 NM Torque Limiter - B&P S5

160005 - 540 PTO Driveline - Center
Driveline with 1450 NM Torque Limiter - B&P S5

@

160151 - Torque Limiter - 950 NM
1000 PTO Driveline
(Detail - pg. 67) —

-OR-
160155 - Torque Limiter - 1450 NM

540 PTO Driveline
(Detail - pg. 67)

160061
Cross Kit

160122 - Yoke, S5
160152 - Spline, Male

/ 160153 - Pin, Roll
160122 - Yoke, S5

160154 - Yoke, S5 (c/w Bolt)

. __/— 160120 - Bolt, Pivot (c/w Tapered Nut)
or

160170 - Bolt, Pivot (c/w Locknut)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -64-



Drivel; 160235 -WING 540/1000 PTO
rivelines 1700 NM (15000 IN LBS)
Non-Adjusting Friction Clutch - Weasler

WING - 160235 - 540/1000 PTO

119491 - Clamp - (1)

160281 - Friction Pack - (1)

118783 - Bolt, 5/16 x

. 21/2 GRS - (6)

119379 - Compression Plate - (1)
119391 - Spring Disc .185 - (1)

119377 - Pressure Plate - (1)

119375 - Friction Disc - (2)

119376 - Separator Plate - (1)

160236 - Yoke & Hub - (1)

160239 - Clutch Housing - (1)
118427 - Nut, 5/16 - (6)

160238 - Bolt, M10 x 1.5 x 25 CL10.9 - (4)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -65-



160273 -CENTER 540/1000 PTO

Drivelines 1300 NM (12000 IN LBS)
Non-Adjusting Friction Clutch - Weasler

CENTER - 160273 - 540/1000 PTO

160237 - Friction Pack - (1) (
A\ 118783 - Bolt, 5/16

x21/2 GRS - (6)

119379 - Compression
Plate - (1)
119383 - Spring Disc - .16 (1)

119377 - Pressure Plate - (1)
119375 - Friction Disc - (2)
119376 - Separator Plate - (1)

\ 160239 - Clutch Housing - (1)
118427 - Nut, 5/16 - (6)

160238 - Bolt, M10 x 1.5 x 25 CL10.9 - (4)

118335 - Grease Fitting - (1)

160241 - Yoke & Free ®
Motion Hub - (1)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -66-



Drivelines 160151 - Torque Limiter 950 NM - Wing 540/1000 PTO
950 NM - Center 1000 PTO
160155 - Torque Limiter 1450 NM - Center 540 PTO

Note: All parts are common with the exception

of the torque limiter spring. (See Below) ,I

160134 - Bolt & Nut (8)

160135 - Plate, Flange Yoke (1)
160136 - Bushing (1)

160132 - Lining, Torque Limiter (1)
160138 - Lining, Plate (1)

160132 - Lining, Torque Limiter (1)

160121 Bolt, Pivot (c/w Nut & Washer) (1)

160141
Socket Head
Screw (4)

or
160170 - Bolt, Pivot (c/w Lockut) (1)

160139 - Plate, Torque Limiter
160132 - Lining, Torque Limiter
160140 - Hub
160132 - Lining, Torque Limiter
160142 - Plate, Thrust

160143 - Spacer

160117 - Spring ( 950 NM)
160118 - Spring (1450 NM)

(950 NM) -' ililididi 540 & 1000 PTO

oy 950 NM
r‘ ."-"- PSONM
IIP "

N

160155 - Torque Limiter - 540 PTO - (1450 NM)
160151 - Torque Limiter - 1000 PTO - ( 950 NM)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -67-



Gearbox Overview

Splitter Gearbox © ,l
1000 RPM PTO 1000 RPM PTO
170201 - Gearbox (1.3:1) | pg.74 170011 - Gearbox-8146 (1.31:1) | pg.69
540 RPM PTO 540 RPM PTO
170263 - Gearbox (1:1) pg.74 A 170021 - Gearbox-8146 (1:1.16) | pg.6%
p—

Note: The direction of rotation on the
outer output shafts (B) is opposite to the
front input and middle output shafts (A).

B
A
Left Wing Gearbox
Clockwise Rotation G ,/
1000 RPM PTO 1000 RPM PTO
170255 - Gearbox (1:1.238) pg.78 170003 - Gearbox-3070 (1:1.25) pg.70

540 RPM PTO 540 RPM PTO
170259 - Gearbox (1:1.833) | P9-77 170013 - Gearbox-3070 (1:1.5) | P9-70

Right Wing Gearb
%unter-Cllor:kgwisee;!gt:ﬁ:lx G ,,

1000 RPM PTO 1000 RPM PTO
170257 - Gearbox (1:1.238) | P9-76 170005 - Gearbox-3070 (1:1.25) | P9-/1

540 RPM PTO 540 RPM PTO
170261 - Gearbox (1:1.833) | P9-7° 170015 - Gearbox-3070 (1:1.5) | P9-/!

Center Gearbox
With Traffic/Clockwise G ,l
1000 RPM PTO 1000 RPM PTO
170253 - Gearbox (1:1) 170161 - Gearbox-3080 (1:1)
540 RPM PTO 540 RPM PTO
170261 - Gearbox (1:1.833) 170019 - Gearbox-3080 (1.71:1)
Center Gearbox V
Against Traffic/Counter-Clockwise G ,
1000 RPM PTO 1000 RPM PTO
170251 - Gearbox (1:1) 170163 - Gearbox-3080 (1:1)

540 RPM PTO 540 RPM PTO

170259 - Gearbox (1:1.833) | pg.81 170017 - Gearbox-3080 (1.71:1) | pg.73

143263 - Rotary Cutter 1030/1530  (04-April-2008) -68-



Gearbcxes 170011 - 1000 RPM PTO Gearbhox
8146 - (1.31:1)

-OR-
170021 - 540 RPM PTO Gearbox
8146 - (1:1.16)

. Part # - (Qty) Description

Part # - (Qty) Description

170142 - (01) Shaft, 8146
1000 RPM PTO )
170143 - Gear Set (1.31:1 )—l 170123 - (01) Seal
-OR- 117164 - (01) Ball Bearing,
540 RPM PTO 35mm (6307)
170155 - Gear Set (1:1. uﬂ 170148 - (01) Refaining
Ring

170153 - (01) Shim
170139 - (01) Housing, 8146

N
N

Common Parts

I 170141 - (02) Shaft, 8146
170123 - (02) Seal
170149 - (02) Shim
170146 - (02) Retaining

Ring
170111 - (02) Retaining Ring
170151 - (02) Shim

117159 - (02) Roller Bearing,
35mm (30307U)

170150 - (02) Shim

117161 - (02) Roller Bearing,
35mm (32207V)

I 170147 - (02) Retaining Ring

170152 - (01) Retaining Ring

117165 - (01) Ball Bearing,
40mm (6208)

170153 - (01) Shim
170148 - (01) Retaining Ring

Y — -|-|+_—|-,A--
v 5

170144 - (01) Fill Plug
170105 - (01) Plug
170154 - (01) Sedl
170140 - (01) Cover, 8146

118731 - Flat Washer, 5/16” SAE (2)
118530 - Lock Washer, 5/16” (2)

118110 - Bolt, 5/16” x 1” UNC (2) ~
160006 - Splitter Shield (1) N

1030 Model Only

143263 - Rotary Cutter 1030/1530  (04-April-2008) -69-



Gearboxes

170013 - 540 RPM PTO Gearbox - 3070

170003 - 1000 RPM PTO Gearhox - 3070

(1:1.25) - Clockwise Rotation
-OR-

(1:1.5) - Clockwise Rotation

Part # - (Qty) Description
. 170116 - (06) Bolt, M6 x 16
170117 - (06) Lock Washer
170104 - (01) Fill Plug
170101 - (01) Cover,
3070 .
117159 - (01) Roller Bearing,
e 4 170123 - (01) Seal
——— - -
O 170122 - (01) Shaft, 3070
170124 - (01) Seal, Cap "'m:ﬂ*
170108 - (01) Shim
170107 - (01) Retaining | | ) | S —
Ring \
170111 - (01) Retaining Ring
. ; 1000 RPM PTO
AL ggm"‘(’g;g;) 170102 - (01) Shaft & Ge:|
1:1.25
170121 - (01) Housing, 3070 ( ) -OR-
540 RPM PTO
170136 - (01) Shaft & Gear
(1:1.5)
117162 - (01) Roller Bearing,
55mm (30211V)
170106 - (01) Plug
170110 - (01) Retaining Ring
170114 - (01) Seal F’j .
B - 117162 - (01) Roller Bearing,
55mm (30211U)
. 170109 - (01) Shim
= 170115 - (01) Cap
170001 - (01) Hub
170119 - (01) Castle Nut
170120 - (01) Cotter Pi = o
(01) Coter in L 170118 - (01) Washer
- -
143263 - Rotary Cutter 1030/1530  (04-April-2008)

N
?



Gea rboxes 170005 - 1000 RPM PTO Gearbhox - 3070

(1:1.25) - Counter Clockwise Rotation
-OR-
170015 - 540 RPM PTO Gearbox - 3070
(1:1.5) - Counter Clockwise Rotation

Part # - (Qty) Description
l 170104 -
170116 - (06) Bolt, M6 x 16 170101 -
170117 - (06) Lock Washer
170105 -
117159 - (01) Roller Bearing,
35mm (30307U) 170108 -
170103 -

170113 - (01) Seal, Cap

170111 - (01) Retaining Ring

170112 -
] . 170107 -
1000 RPM PTO — 117163 -
170102 - (01) Shaft & Gear .
(1:1.25)
540 RPM PTO
170136 - (01) Shaft & Gear
(1:1.5) 117162 -
170106 -
170100 - (01) Housing, 3070
117162 -
170110 - (01) Retaining Ring 170109 -
170114 - (01) Seal ?lj . h\%
il ]
i’ — ﬂ
PE— —
e e
=) E L=
170115 -
170001 - (01) Hub I
170119 - (01) Castle Nut —
170120 - (01) Cotter Pin ¢ ]
A -

(01) Fill Plug
(01) Cover, 3070

(01) Plug
(01) Shim
(01) Shaft, 3070

(01) Sedl

(01) Refaining
Ring

(01) Ball Bearing,
35mm (6207)

(01) Roller Bearing,
55mm (30211U)

(01) Plug

(01) Roller Bearing,
55mm (30211U)

(01) Shim

(01) Cap

(01) Washer

143263 - Rotary Cutter 1030/1530  (04-April-2008)

1
~
-



Gedrboxes 170161 - 1000 RPM PTO Gearbox - 3080
(1:1) - Clockwise Rotation

-OR-
170019 - 540 RPM PTO Gearbox - 3080
(1.71:1) - Clockwise Rotation

Part # - (Qty) Description

@

170104 - (01) Fill P|Ug

170116 - (06) Bolt, M6 x 16

170117 - (06) Lock Washer
170126 - (01) Cover, 3080

117159 - (01) Roller Bearing,
35mm (30307U)

170111 - (01) Retaining
Ring

170108 - (01) Shim
170107 - (01) Retaining Ring

117158 - (01) Roller Bearing,
35mm (30207V)

170112 - (01) Seal
170128 - (01) Shaft, 3080

170113 - (01) Sedl, Ccp\

a.,.l

170135 - (01) Cotter Pin
170134 - (01) Castle Nut
170138 - (01) Shim

Note: No Shim on 1000 RPM
PTO Gearbox

1000 RPM PTO
170164 - (01) Gear Set
(1:1)

540 RPM PTO
170137 - (01) Gear Set
(1.71:1) 117160 - (01) Roller Bearing,

45mm (30309U)
170127 - (01) Shaft, 3080

170106 - (01) Plug
170125 - (01) Housing, 3080

170132 - (01) Shim

117162 - (01) Roller Bearing,
55mm (30211U)

170114 - (01) Sedl
170001 - (01) Hub 170115 - (01) Cap
170129 - (01) Washer

170130 - (01) Castle Nut

170131 - (01) Cotter Pin

143263 - Rotary Cutter 1030/1530  (04-April-2008) -72-



Gedrboxes 170163 - 1000 RPM PTO Gearbox - 3080
(1:1) - Counter Clockwise Rotation

-OR-
170017 - 540 RPM PTO Gearbox - 3080
(1.71:1) - Counter Clockwise Rotation

@

Part # - (Qty) Description

170104 - (01) Fill Plug
170116 - (06) Bolt, M6 x 16

170117 - (06) Lock Washer 170126 - (01) Cover, 3080

117159 - (01) Roller Bearing,
35mm (30307U)

170111 - (01) Retaining Ring
170123 - (01) Sedl
170128 - (01) Shaft, 3080

117158 - (01) Roller Bearing,
35mm (30207V)

170124 - (01) Seal, Cap
170108 - (01) Shim
170107 - (01) Retaining

e \
170135 - (01) Cofter Pin ,.//

170134 - (01) Castle Nut
170138 - (01) Shim
Note: No Shim on 1000 RPM

PTO Gearbox '

!

1000 RPM PTO
170164 - (01) Gear Set
(1:1)
540 RPM PTO OR
170137 - (01) Gear Set
(1.71:7)

117160 - (01) Roller Bearing,
45mm (3030%9U)

170127 - (01) Shaft, 3080

170106 - (01) Plug
170125 - (01) Housing, 3080

e

170132 - (01) Shim

117162 - (01) Roller Bearing,
55mm (30211U)

170114 - (01) Sedl

170001 - (01) Hub 170115 - (01) Cap

170129 - (01) Washer
170130 - (01) Castle Nut
170131 - (01) Cotter Pin

143263 - Rotary Cutter 1030/1530  (04-April-2008) -73-



Gearboxes &

170201 - 1000 RPM PTO Gearbox (1.3:1)
-OR-
170263 - 540 RPM PTO Gearbox (1:1)

Part # - Description - (Qty)

118129 - Bolt, 3/8 x 1-1/4 - (28)
118503 - Lockwasher, 3/8 - (28)

119365 - Cone, Bearing 119365 - Cone, Bearing

Timken #388 - (04) Timken #388 - (01)
119368 - Cup, Bearing 119369 - Cup, Bearing

Timken #362A - (04) Timken #362 - (01) =

170236 - Gasket, Input 0.30mm - (a/r)
170237 - Gasket, Input 0.15mm - (a/r)
170238 - Gasket, Input 0.10mm - (a/r)

170232 - Shaft, Output

170234 - Sedl - (02) 1.75-20-(02)

170239 - Gasket,
0.30mm (a/r)
170240 - Gasket,
0.15mm (a/r)
170241 - Gasket,
0.10mm (a/r)

1000 RPM PTO
170230 - Gear 26T - (02)
170231 - Gear 20T - (01)

-OR-
540 RPM PTO

170244 - Locknut - (2) 170301 - Gear 18T - (03)

170245 - Lock Washer - (2)

170246 - Flat Washer - (2) 170242 - Retaining Ring - (01)
170213 - Sedl - (02)
119366 - Cone, Bearing - Timken #.M603049 - (01)

119367 - Cup, Bearing - Timken #LM603014- (01) 170233 - Shaft, Input 1.75 - 20 - (01)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -74-



Gearboxes &

170261 - 540 RPM PTO Gearbhox
(1:1.833) - Clockwise Rotation

Part # - Description - (Qty)

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R) (

170284 - Bearing Cup,
JM205110 - (01)

| _ 170303 - Input Shim - (A/R)
B A ‘(///4. 170285 - Bearing Cone,
) SRS \5‘:\:\1 JM205149 - (01)

s

RIS
N I
Wt ‘://J
| VE i 1

170285 - Bearing Cone,
JM205149 - (01)

170280 - Spacer Shaft - (01)

170275 - Input Seal, 19662 - (01)

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

170297 - Spiral Gear &
1 Pinion Set - (01)
170298 - Output Shim - (A/R)

(7]

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170299 - Output Shaft, SPL 18T - (01) 170292 - Key, 10 x 8 x 60 - (02)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

?L

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170300 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

NS

7

NSNS
¥

h§\\\

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

—

NNy

\L.,
!

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cofter Pin, 6.3 x 60 - (01)
OR

118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -75-



Gearboxes

G

170257 - 1000 RPM PTO Gearbhox
(1:1.238) - Clockwise Rotation

Part # - Description - (Qty)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,
JM205149 - (01)

S h——t———

NN
s

170275 - Input Sedl, 19662 - (01) O

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

N

SN

L —

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170288 - Output Shaft, SPL 18T - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cofter Pin, 6.3 x 60 - (01)
OR

118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

‘
1

I

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

|

!

| ‘ /]

i >
. | L RS

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

= JM205149 - (01)

VAL~ ;\\}“‘“

170280 - Spacer Shaft - (01)

il

-

170291 - Spiral Gear &

§ X ' Pinion Set - (01)

; 170282 - Key, 12 x 8 x 38 - (02)
LW A4 170283 - Output Shim - (A/R)

7

]

NN\
YWrree.

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

?L

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

S

—

!

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Gearboxes &

170259 - 540 RPM PTO Gearbhox
(1:1.833) - Counter-Clockwise Rotation

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) ——
170282 - Key, 12 x 8 x 38 - (02) —

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

JM205149 - (01) YA - N i 170285 - Bearing Cone,
RS NS IM205149 - (01)
=I=H=='E= '
| | |
Y S
170275 - Input Seal, 19662 - (01) r'/x ‘Hzﬂ
170280 - Spacer Shaft - (01) I o \\:‘ 170295 - Lock Nut - (01)
170297 - Spiral Gear & 4
Pinirt):m Set - (01) ’ P | 170296 - Lock Washer - (01)

"

170304 - Spacer Shaft - (01)

170298 - Output Shim - (A/R)

3

IS 1l

NS\

7
L
RN\

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170292 - Key, 10 x 8 x 60 - (02)

170299 - Output Shaft, SPL 18T - (01)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

170270 - O-Ring, 112 - (01) B
T,

)
|
|
|
|
|
|
170286 - Bearing Cup, 33212 - (01) ‘ =
170287 - Bearing Cone, 33212 - (01) i |
170274 - Spacer, Output Sedl - (01) P ‘ » o
170273 - Output Sedl - (01) d !
170272 - Retaining Ring - (01) >
170271 - Output Shield - (01) i
L
170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01) — . —
OR ‘

1 ]8849 - Cotter Pin, ]/4 X 2']/2 - (0” ]70268 - O_ng 119 - (02)
170267 - a Sight Glass - (01) —

170300 - Housing, RC-145L (01)

1M

—

P

143263 - Rotary Cutter 1030/1530  (04-April-2008) -77-



Gearboxes

G

170255 - 1000 RPM PTO Gearbhox
(1:1.238) - Counter-Clockwise Rotation

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) ——
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

JM205149 - (01) e

SN \\“

=I-H--|_ -

= =

170275 - Input Seal, 19662 - (01) % 'm” -
170280 - Spacer Shaft - (01) ’

170291 - Spiral Gear &
Pinion Set - (01)

170283 - Output Shim - (A/R)

—
y

/

/.
v

| VIIIM

; /
% /
’,

N\

]

NN
L

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170288 - Output Shaft, SPL 18T - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

2

T\
170274 - Spacer, Output Sedl - (01) 2\\\
170273 - Output Seal - (01) 7

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

!

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cofter Pin, 6.3 x 60 - (01)
OR

118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

\\\\\

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,
JM205149 - (01)

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

170282 - Key, 12 x 8 x 38 - (02)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Gearboxes

G

170261 - 540 RPM PTO Gearbox
(1:1.833) - Clockwise Rotation/With Traffic

Part # - Description - (Qty)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,
JM205149 - (01)

[ A ’ N
XX\

B
I
T 3

170275 - Input Seal, 19662 - (01)

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

170294 -
170293 -

Bearing Cone, 30212 - (01)
Bearing Cup, 30212 - (01)

170299 - Output Shaft, SPL 18T - (01)

170300 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

170274 - Spacer, Output Sedl - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cofter Pin, 6.3 x 60 - (01)
OR

118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

‘ |

“‘\.___‘-
A
| I

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)
/ 170303 - Input Shim - (A/R)

A
| s

S 170285 - Bearing Cone,
L

JM205149 - (01)

170280 - Spacer Shaft - (01)

SRS
)

—

170297 - Spiral Gear &
Pinion Set - (01)

L

1///%

—

!

170298 - Output Shim - (A/R)

170292 - Key, 10 x 8 x 60 - (02)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

?L

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

143263 - Rotary Cutter 1030/1530  (04-April-2008)

-79-



Gearboxes

G

170253 - 1000 RPM PTO Gearbhox
(1:1) - Clockwise Rotation/With Traffic

Part # - Description - (Qty)

170290 - Input Shaft, 1.75-20 SPL - (01)
170280 - Spacer Shaft - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, — I' |

JM205149 - (01 R/ 3 N
o R\Q\’\\\\‘ 2 VIA’IIIIA'A\\\\‘“

e e e s e
| n |
“\\\\Y
=
| 7

R
170275 - Input Seal, 19662 - (01) -

s,

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

(I 170285 - Bearing Cone,

JM205149 - (01)

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

\

N i’lllﬁ

&

170281 - Spiral Gear &
Pinion Set - (01)
170282 - Key, 12 x 8 x 38 - (02)

N

NN
e ]
Yrrrr.

‘_44‘
/
~

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170288 - Output Shaft, SPL 18T - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

v

w\\s

!

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cofter Pin, 6.3 x 60 - (01)
OR

118849 - Cotter Pin, 1/4 x 2-1/2 - (01)

170283 - Output Shim - (A/R)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

?L

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

143263 - Rotary Cutter 1030/1530  (04-April-2008)



Gearboxes &

170259 - 540 RPM PTO Gearbhox
(1:1.833) - Counter-Clockwise/Against Traffic

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) ——
170282 - Key, 12 x 8 x 38 - (02) —

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

JM205149 - (01) YA - N i 170285 - Bearing Cone,
RES NS IM205149 - (01)
=I=H=='E= '
| | |
Y S
170275 - Input Seal, 19662 - (01) r'/x ‘Hzﬂ
170280 - Spacer Shaft - (01) I o \\:‘ 170295 - Lock Nut - (01)
170297 - Spiral Gear & 4
Pinirt):m Set - (01) ’ P | 170296 - Lock Washer - (01)

"

170304 - Spacer Shaft - (01)

170298 - Output Shim - (A/R)

3

IS 1l

NS\

7
L
RN\

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170292 - Key, 10 x 8 x 60 - (02)

170299 - Output Shaft, SPL 18T - (01)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

170270 - O-Ring, 112 - (01) B
T,

)
|
|
|
|
|
|
170286 - Bearing Cup, 33212 - (01) ‘ =
170287 - Bearing Cone, 33212 - (01) i |
170274 - Spacer, Output Sedl - (01) P ‘ » o
170273 - Output Sedl - (01) d !
170272 - Retaining Ring - (01) >
170271 - Output Shield - (01) i
L
170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01) — . —
OR ‘

1 ]8849 - Cotter Pin, ]/4 x 2-1 /2 - (0” ]70268 - O_ng 119 - (02)
170267 - Oil Sight Glass - (01) —

170300 - Housing, RC-145L (01)

1M

—

P

143263 - Rotary Cutter 1030/1530  (04-April-2008) -81-



Gearboxes &

170251 - 1000 RPM PTO Gearbox
(1:1) - Counter-Clockwise/Against Traffic

Part # - Description - (Qty)

170277 - Input Shaft, 1.75-20 SPL - (01) —————
170280 - Spacer Shaft - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

/ 170303 - Input Shim - (A/R)
170285 - Bearing Cone, | v
JM205149 - (01) 4 ety 170285 - Bearing Cone,
Y e NS JM205149 - (01)

e S BIUEE—.

;\\\\\ ‘\ -y

170275 - Input Seal, 19662 - (01) ] j- ‘ i ,,,//

170281 - Spiral Gear & “
Pinion Set - (01)

170283 - Output Shim - (A/R)

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170282 - Key, 12 x 8 x 38 - (02)

170288 - Output Shaft, SPL 18T - (01)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
K Plug - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

N

i\
170274 - Spacer, Output Sedl - (01) é \
170273 - Output Seal - (01) %
170272 - Retaining Ring - (01) —

170271 - Output Shield - (01)

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cofter Pin, 6.3 x 60 - (01) i
OR

1 ]8849 - Cotter Pin, ]/4 X 2']/2 - (0” ]70268 - O_ng 119 - (02)

170267 - Oil Sight Glass - (01) —

143263 - Rotary Cutter 1030/1530  (04-April-2008) -82-



Optional Light Kit - Location

Typical Light Wire Routing - 1030 Typical Light Wire Routing - 1530

LH Wiring

LH Wiring

RH Wiring RH Wiring

Typical Light Bracket Assembly
118011 - Bolt, 1/2” x 1-1/2” GR5 (4)
500926 - Light Mounting Bracket (2)

118729 - Lock Nut, 1/2” GRC - Unitorque (4)

118756 - Bolt, 1/4” x
1-1/4” GRS5 (8)

118483 - Lock Nut, 1/4”
GR5 - Unitorque (8)

Typical Light Mounting Location
1030 Right Wing
1530 Right and Left Wings

Note: Install lights with amber
light to outside, covered lens
facing forward.

Typical Light Mounting Location
1030 Left

143263 - Rotary Cutter 1030/1530  (04-April-2008) -83-



Optional Light Kit - Wiring

Ve

501533 - Light Kit
Includes:

o Lights (Left & Right)

Note: All spliced ends * 7 Pole Plug Connector

should be soldered. * 16 Gauge Wiring

* Mounting Brackets

o All Required Hardware
(. J/

129058 - LH Light, 4 Wire

129059 - RH Light, 4 Wire

15’ Model
129066 - Wire,
4 x 16 ga. - 25’ .
129065 - Wire,
10’ Model 4x16ga.-24
129067 - Wire,

4x16ga.-21

-

[129043 - 16 ga. Crimp (8)
Green Red 129060 - Plug,
White - White White —s===-White 4 Wire (2)

Red====Blue
Black Brown

3/8” Split Loom 12-15" (2)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -84-



Optional Winch Kit

501534 - Winch Kit (Hardware Included)

129063 - Winch, 1500 LB (1)

118511 - Flat Washer, 3/8 (3)
118005 - Bolt, 3/8” x 1” GR5 (3)
118417 - Lock Nut, 3/8” GR5 (3)
500916 - Cable/Hook Assembly (1)
500917 - Pulley Block (1)

500925 - Winch Mount Assembly (1)

118073 - Bolt, 1”7 x 3-1/2” UNC GRS (2)
118456 - Lock Nut, 17 UNC GR5 (4)
118103 - Bolt, 1” x 2-1/2” UNC GR5 (2)
500920 - Hook Plate Assembly (2)

Note: Refer to operation and safety
instructions found in the operators

ﬁQ; ~. section of the manual - (pg. 34)
Right Wing Layout 25

Winch Location
Rear View of Cutter

4§ Left Wing Layout

X

Optional Tow Hitch

501535 - Tow Hitch Kit (Hardware Included)

118729 - Lock Nut, 1/2” GRC - Unitorque (10)
118011 - Bolt, 1/2” x 1-1/2” GR5 (10)

143263 - Rotary Cutter 1030/1530  (04-April-2008) -85-



Optional Toolbox

501536 - Toolbox/Blade Storage Kit
(Hardware Included)

500852 - SMV Sign Extension (1)
118483 - Lock Nut, 1/4” GRC - Unitorque (2)
118983 - Bolt, 1/4” x 3/4” UNC GRS5 (2)

133103 - Toolbox, 8-3/4" x 32" x 9 1/2" (1)

118009 - Bolt, 1/2” x 1-1/4” UNC GR5 (4)

118512 - Flat Washer, 1/2” (4)

118729 - Lock Nut, 1/2” GRC - Unitorque (4)

500851 - Toolbox Mount Bracket -LH (1)
500850 - Toolbox Mount Bracket -RH (1)

118447 - Lock Nut, 5/8” GRC - Unitorque (4) D , =
118514 - Flat Washer, 5/8 (4) T
118026 - Bolt, 5/8” x 2” GR5 (4)

Optional Wing Guide Wheels

501580 - Wing Guide Wheel - RH (shown)
501581 - Wing Guide Wheel - LH

—— 118729 - Lock Nut, 1/2”UNC GRC - Unitorque (3)
118512 - Flat Washer, 1/2 F436 (3)
118219 - Carriage Bolt, 1/2” x 2” UNC (3)

118417 - Lock Nut, 3/8” UNC (3)
118511 - Flat Washer, 3/8 (3)
118146 - Bolt, 3/8” x 3-1/2” UNC (3)

118962 - Lock Nut, 1-1/4” UNF Gr 8 (1)
131206 - Washer, Flat 1-1/4 SAE (2)
117111 - Bushing - 1-1/2x 1/8 x 1 (2)

501582 - Guide Wheel Bracket - RH
(501583 - Guide Wheel Bracket - LH )

9

501595 - Steel Wheel Assembly (1)

500330 - Bolt,1-1/4 X 7-1/2 UNF (comes with bushings)

c/w Grease Fitting

143263 - Rotary Cutter 1030/1530  (04-April-2008) -86-



Warranty 2 Year

Limited Warranty

Degelman Industries Ltd. (“Degelman”) warrants to the original purchaser of a new 1030/1530 Degelman Rotary

Cutter, purchased from an authorized Degelman dedler, that the equipment will be free from defects in material and
workmanship for a period of two (2) years from the date of delivery, for non-commercial use (including farm, institutional,
government, and municipality) and (1) year from the date of delivery for commercial use. The obligation of Degelman

to the purchaser under this warranty is limited to the repair or replacement of defective parts in the first year and to the
provision, but not the installation of replacement parts in the second year. Degelman reserves the right to inspect any
equipment or parts which are claimed to have been defective in material or workmanship.

Replacement or repair parts installed in the equipment covered by this limited warranty are warranted for ninety (90)
days from the date of delivery of such part or the expiration of the applicable new equipment warranty period, which ever
occurs later. Warranted parts shall be provided at no cost to the user at an authorized Degelman dealer during regular

working hours. Warranted replacement parts will either be replaced or rebuilt at Degelman'’s discretion.

Disclaimer of implied warranties & consequential damages

This warranty shall not be inferpreted to render Degelman Industries Ltd. liable for injury, death, property damage or
damages of any kind, whether direct, consequential, or contingent to property. Without limiting the generality of the
foregoing, Degelman shall not be liable for damages resulting from any cause beyond its reasonable control, including,
without limitation, loss of crops, any expense or loss of labour, supplies, rental machinery or loss of use.

No other warranty of any kind whatsoever, express or implied is made with respect to this sale; and all implied
warranties of merchantability and fitness for a particular purpose which exceed the obligations set forth in this written
warranty are hereby disclaimed and excluded from this sale. This exclusion shall not apply in any jurisdiction where it

is not permitted by law.

This limited warranty shall not apply:

1. If, in the sole opinion of Degelman, the unit has been subjected to misapplication, abuse, misuse, negligence or
accident.

2. To any goods that have sustained damage or deterioration attributable to contact with foreign obijects (eg. stones,
iron, and other material other than grass and brush.)

3. If parts not made or supplied by Degelman have been used in the connection with the unit, if, in the sole judgement
of Degelman such use affects its performance, safety, stability or reliability.

4. If the unit has been altered or repaired outside of an authorized Degelman dealership in a manner which, in the
sole judgement of Degelman, affects its performance, safety, stability or reliability.

5. To normal maintenance service and normal replacement items such as gearbox lubricant, hydraulic fluids, and
seals.

6. To expendable or wear items such as blades, blade bolts, skid pans, skid shoes and any other items that in the
company’s sole judgement is a wear item.

No employee or representative of Degelman Industries Ltd. is authorized to change this limited warranty in any way or
grant any other warranty unless such change is made in writing and signed by the Degelman Service Manager.

This limited warranty is subject to any future availability of supply, which may directly affect Degelman’s ability to obtain
materials or manufacture replacement parts.

Degelman reserves the right to make improvements in design or changes in specifications at any time, without incurring
obligations to owners of equipment previously delivered.

This limited warranty is subject to compliance by the customer to the enclosed Retail Customer’s Responsibility Under
Degelman Warranty.

Make certain the warranty registration card has been forwarded to: Degelman Industries Ltd.
Box 830
272 Industrial Dr.
Regina, Sk., Canada
S4P 3B1

143263 - Rotary Cutter 1030/1530  (04-April-2008) _87_




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


